G41 AND H41 ROTARY MOWER

G51 SNOW BLADE
G81 SNOW CASTER
Parts Catalog 81157

 #B1-0r-2000
‘ .
NOTE: _This catalog replaces catalogs A1157
and A1191. Please discard therm.

s

"TRACTOR APPLICATION

.DESIGNATION
: 107 117 108 118
G41-Ha1 . X - X X X
G51 X X __ X L X
G8T X X X X

i o

v

e e L S

R

N Q

‘. .
i
ALPHABETICAL INDEX
MOWER SECTION
PAGE
Belt, Drive ................ .. " B9
Blades .................... . ~5-9
Deck. ..\ it , 59
Guards . ... o T - 5-9
Liftt Assembly ............... 7-11
Pulleys ........... e - 511
Spindles.................... - - b8
- SNOW CASTER SECTION |
: - o PAGE
Auger Assembly ............. 17
" Belt....... e . 156°
Chute Control ............... 17
Drive Assembly.............. 15
Lift Assembly ..%........... . 15
SNOwW BLADE SECTION
» PAGE
Blade ................ e T21L
EdgeCutting ................ 21
Lift Assembly ....:... N 21
Skids 71 ..................L. 21

NOTE: See grid C2 for -
J41, K41, L41, M41, N1,
P41 Rotary Mowers, :
J81, K81, L81, M81, N81, P81,
R81 Snow Casters
G51, H51, J51 Snow Blades
B96 Bagger B

NOTE:" See grid F2 for - L. :
. L47 Rear Discharge Rotary Mower

GRID

A4:AB
Ad-AB
Ad-A8
A4-AB
AB-A10
Ad-A10
A4-AB




R R R R R RN - T E————
w - , o o - e
""" T4 | ' CASE MODEL G 41, 34 ROTARY MOWER . 5§ '
E . .. DECK, BELT AND SPINDLE ASSEMBLY '
. P REF. PART NO, - _ DESCRIPTION - = S REQ'D.
' : 1. .C 18135 DECK - mower 34™.0uietnveinsinnnenaivennngeas 1.
/_‘ - ] 2 ‘113"l 207 ' BOLT - 3/8” J‘C 1" NChex L L B A LA -'o - . ;-;: ._‘A.'_ '-' . .. . s .\‘ 4‘ .i "
H . 3 192- ) 6 LOCKWAS‘E[‘ER— 7/16'IZP CRCIL S I 3 S ta s e [N TR, -: . .- .. 4 :
- 4 - 195' 2036 . WASHER - plain 13/32" L L L Y R A ] o & - e ‘- LN -‘: )4
5 C 15936 PULLEY - Spindle R E RN e v & -:‘ ‘. ;-‘-:-' PO 2 # \\__
- ﬁ C - 16647 ADAPTER - Spindle LN IR B A B LR oen E I B ) :". . l'. _;'I- . '- ; . 4 !
7 A 70280 BEARmG - Spindle -. L I R R o“o e s e s o'- c“- " . e 4 ‘l‘
,‘=§ 8 c R 15339 'SPINDLE - mower ‘- ; s 2’4 b e m e .‘_t‘ LI I Y . - = LA AL IR 2 i -
- 9 C 24797 BLADE-_.mOWEI‘ 17-1/4" “ s a0 2o f’;- .. .'.,' LR s e am e 2
10 C 15411 BELT -TnOwer drive «...eeeitesravasinioatsauanns 1
11 C 15366 GUARD - pulle‘y I_\.H, a7 = s e ol L A R R NN E] LI ) 1
12 C\B 15367 GUARD -pulley R.H., +vcvvnvsanan e eean e e ees I
-13  187- 1036 SCREW -'1/4" x.1/2" NC hex head, Self-tapping. « « « « o 4+« .0 B
- 14 ¢ 15625 BAR - mower chute. « + o o v v v v crracas e e ereeees 1
. 15 111~ 215 BOLT - 5/16" x 3/4" NC round head, square neck, ZP ..... o 2
’ 16  192.- 20 LOCKWASHER - 5/16" ZP + v v v v avarsnns et e een 2
; ' 129- 102 NUT - 5/16"NChex, ZP v e v v v 0 v eua. Gt P s et a ettt as « 2 N
C 18719 WASHER - mower Spindle « v e vt v o v s nmansens et eannaa 2
- A 70404 DECAL - "CAUTION" v'v v enee. T R 2
Z- C' 12664 DECAL - height indicator. e ce v v i ., AP |
C 15678- DECAL - OPELSafety v v oo vsev o tnnesnantntnsnannns 1
321- 1571 ) DECA,L.J‘ ’.ICA.SE“ cd- R L I O T T T 1
7] ? 1
; é - v +
¢
— ‘:/' —
SR , N - L Printed in U,S,A, - , June 1981




. | ¢ . ] ! ‘9‘7! .
S o ‘ CASE MODEL G 41 ,f_ 34" ROTARY MOWER . 7 LT T
6 ‘ . ’ ' S .
AXLE,IDLER PULLEYS AND LIFT ASSEMBLY -
i
REF, PART NO.*- - & DESCRIPTION , REQ'D
1 - 15343 PULL -idler"“""'_'""'-—""':‘""""_'"""2 -
2 C 16761 ARM-idler""",'f ..... ...-‘.7----..-.-‘9-.,.‘.- I |
3 C. 95786 SPACER **r v+ o242+ i R R
[ 4  111- 362 BALT - 3/8" x 1" NC round head, square neck, ZP=*+*=-+<=++ |
i 5 111- 330 ' BOLT - 3/8" x'1-3/4" NC round head, square neck, ZPr -0 |
[ & 192- 21 o I.DCKWASHER-3/8"ZP"""“‘-"'"““"""""-5
: 7 129- 103 'NUT-3/3"NC]‘1&K,ZP ...... "-""."'"—""""""5
. 8 .195"‘522‘ WASHER—.'S/S"‘ZP L R A RN .
. . g C 15677 .SPRING -idlerarm *-°* R AR AR MR IICIICEI ‘o
% 10 ' 15361 BRACKET-lift""'.'"'"""""'5'"'"""‘ o1
1]: ‘015278. PIN—-IatCh ---l.-.o.-u-...---_--. ----- ML 2
12 C 10482 SPRme_latch ----- . u 8 E e L B R R 2 R I T T LN ) 3
13 138~ 98 PIN - roll 3/16"2{1-1/4"'*"""'- L *ererse g Y
14 113- 424 ‘BOLT - 1/2"2{1" NC hex, A R R R veesse g
15 7131- 165 NUT - lock 1/.2\" NC hex, ZPpr e " e ewoae LEE TR R R seeee g,
16 C 15674 ARM-'leveling ----- L N ] .--.-_-.-.‘ ----- ..--..1
17 c—-_15651 L]:NK-latChing""" ----- --o__-.-.---_.---‘----a----1
118 C 15661.___“_‘ LINK-lift""""‘ ----- 1, & & & 8 % s B A ew s _.----‘--‘-a 1
,19 A 70176 Pm_safety-----' ------------------ rr e .--.-----1
zq C 15355 "L"_'BOLT-adjust R I R N I N R 1
R 21 131- 178 NUT - lock 3/314‘ NC hex"*-"+*"* LI R P R _,' " am e . 3
' '22 132- 46 ° PIN - cotter 1/8n33/4n. ............ AU IO veni o3
‘ 23 C  15358% AXLE - mower (early production) * ** ="+« - R |
. 24 C 15351 BRACKET - a.xle mounting « s 5 8 e 0 0w : LI R R T R T R “m 1 o
25 C' 15350% BRACKET - height adjust (early production)* * =+ ===+ >+ MR |
26 C: 15666 BRACKET-aXIemounting"""""""""""""1
. 27  111- 203 BOLT - 5/16" x 1" NC round head, square neck, ZP * =<+« 6
28 192~ 20 LOCKWASHER - 5/16" ZP - LR e s usae s G
29 129- 102 NUT - 5/16”-NC he'x, ZP **ees * v o0 e .““:‘.. (L' tearesa §
— 30 C 15352." SPACER - axle*"***+* s v v aoesreas ..-.-..‘.u........3
81 C 15663* ROD - height adjust (early production) = « ==+« « + < R
.32 C 15618 KNOB-adjust ..... ...--......-.......‘...--._....1
33 C 15676* SPRING - adjust rod (early production) * «* - - ARAREE RIS
34 C 16745 - STUD - wheel gauge **trecrreseaas EERERREEE e e a2 a )
35 C 25139 WHEEL - mower gauge T RSB RLE P Y S e A s s ar e . '2
: , 36 138~ 92 P]N,' roll 3/16" =® 3/4? ............. etk v R .:/—2.
e > ] ey e e R R s S ' B 37 C 16768 KIT - improvement (uséd prior to S/N E11984) roor s cee e 1
-____----.----._,__"._L.--""‘ « . .[ A (“‘%\3 l} e ‘ 38 131~ 178 LOCKNUT - 3/8" NC hex= """~ A R I AL §
L - : ||‘ Pl s o= 39 195= 103 WASHER --3/8" *««* <+ sessuss R R I vess g
:"l" ' ",S' ﬁﬁﬁﬁﬁ ; L ___L_: ‘I ’,} . 40 o) 168961 " BRACKET ~ idler® " ***** >~ Teesaaa. e s v e e e seee
2 t \ "::f \‘f:\‘ --.:.____{.___ e - --~=--—-=-.-_-?§‘\ ‘-;::::-, : ‘ 41 C 18745 SHOULDER _BOLT - a/gn I N R ] sereeas g
Y \':6:“\__\‘:_‘_!‘-._? , “‘}" ‘t_,i::“‘i:_\"}%: . 42 195- 533 WASHER - 1/2" t e e Tesrrreeneen R ARy
\ 4, Tl =R : 43 C 16714 -BUSHING - bronze ***¢®<srsreverecccc.. e 1
R A 44 192- 21 LOCKWASHER + 8/8% rrcr + + v voe + « =+ goce o e+ e e et
- . 45 _129—-—1;03~?—’F'-NUT - 3/8" NChex*******ssss0s. R AR I |
T8RO 16T19 WASHER - mower spindle ** ****«* "+ serseresesene g
*for late production, see H41 mower section
gPrinted in US.A. . . dJune 1981




L i . . ' \ : S s o ;o ;. . T . . ” . _?;_r
' ' S - - ‘ o CASE MODEL 'H 41, 34 RDTARV MOWER = = 8 Lo

DE@( BELT, covsns AND spmm..s Assemm.v.‘

'REF, PART NO. 3 " DESCRIPTION | - REQD
1 .'C 17081 DECK -~ mower 34" « v o v v v un. I |
/i 2 C  17155- SPINDLEASSEMBLY---...............‘........"r....2
/ 3 C 15272 WASHER-sprmgloann-..---ot---co-o"l.---q;;luc--2”
4 C 1'0942— WASHER-Spacerh;--. ------ llI‘l.llll.'.i.l.l.'ll4
/ 5 c 10822 WASHER - Spindle.-..........-..-.--..-....,-....2 ‘
""4 6 : A‘ 70280 BEARING spmdle v e n.- L L T 4
‘r' 7 C 16719 WASHER Spmdle 1‘- [P L L I T N T T S, 2
’,f. 8 C 16647 ADAPTER - Spmdle I T T “v'e m 7- “ naaun o‘ "as e w 2
4 ‘F" i R 9 'C 24797 BLADE 17 1/4" '.;""-‘-".""."".'.'...".." 2 r
, ’fl: ) - g 10 195“' 2037, WASHER.----|o.oo-n---d-.----n,-c--n.-.o---o.... 2 /
i ' 11 \192- 6 . LOCI{WASHER 3/8” “ae A L 2
. 12 113- 207 BOLT 3/8“ X 1” NC hex grade 5 L I T L v e sy 2
- 13 C 15366 SHIEL‘D LH -------- n.---A‘----oo--cl-----.--og. 1
14 C 15367‘ SHIE].!D R H. L A I ) L R R I O I . L 1 /"
15  187- 1036 ° SCREW - 1/4" x 1/2" NC hex, self-tappmg stssnssrecsaa-B ‘
16 € 17083 . BELT - MmOWEr drive o . vueeuoeeesas ................1 ‘,/
) - ‘ i
/ ! 4
v " ' '/’
\ . r
5
\-
-- \wg_
B -
B ’F- @gﬂ'j :'—ji
L - T . ﬁ_‘i.;]’{i_ ;;h, L
- = . 4
Printed in U,5,A. ‘ ‘ June 1981 >




-

Y . 1
EF. PART NO,
C 16084
C 15355
131~ - 178

192- 21
C 17285
195~ 525
A 70176
. 132~ 178
10. ¢
1 C
12 C 10482
|13 132- 46
"14 C 17213
15 C 16745

5 00 =3 O b GO BD - i

16 C 18714 -

17 195- 533
18 131- 352
19 C 17274
20 "129- 103
21 192- 21
22 i95- -103
23 'C 17761
24 C 12264
25 C 16671
26 ° 111- 330
27 ¢ 15361
28 C 15278
29 138- 98
30 113- 424
31 131- 185

Printed in U.S.A.

AXLE, IDLERS AND LIF
129~ 103 -

17286 -
156561 - -

[ TV R T

S

. ,! ' ' - ’
'CASE MODEL H 41, 34" ROTARY, MOWER

- DESCRIPTION
AXLERIDOWEI'""'A"""'
. 'L" BOLT - adjusting- » ++ =+« -«
NUT ~lock 3/8" NC hex == «+ =+

" NUT - 3/8"NC hex’ LR o" -----

LOCKWASHER - 3/8" « + v «.a'e s

LINK - Jift s s o oo s « ce e naan

WASHER - 3/87 v eesonenns

.Pm—h_?ir‘-u ------- .'q....'
PIN-cotter------1..;.'.;.....'
ARM - leveling « « » » « « seesenans

PIN - latching ------- « s a s me

SPRING-latchl-oo-o..- ------ ‘

PIN - cotter 1/8" x 3/4"« « ¢ « « 5

ARM - idler pulley + =« evs s

BOLT - shoulder 3/8" «++» .+ -
BUSHING - idler armis « +» «+ = = a o

WASHER - 1/8" ++onvvanssan
NUT - lock 3/8” NC hex - e * ..V. .-
IPULLEY - idler L T 1

© NUT - 3/8" NC hex « v eoon e

LOCKWASHER = 3/8" «+'+veasss ..
WASHER « 3/B" »oesevscnnnann

KEEPER-helt"" """" .
BUSHING - idler « - -

SPRIN’G_..id]_er..'.-.-.--A-.-.-.'
BOLT - 3/8" x1-3/4" NC rd, hd, s !
BRACKET -~ lift «»2ses. R R A AR
PIN-latche - v ca s s s ssensa ..

PIN - roll 3/16" x1-1/4" - « A
 BOLT -1/2" x 1" NC hex ™~ == « »

NUT - lock 1/2" NCHex « « « = - - -

Py .

T-'.

quare neck o - -rssensesns

B e e e

v

SEMBLY

g  REF'D

L B N R R R
L N N L E TN

L]
L]
L]
M A A )
-
-
]

----- L) *® s s s venasws
LI I Y .o----u-'
----- LI R A A Y -8 e
LRI R S " v e mae s .
*aan .. 4 = 8 40 eanas
" s s e man LR I B I
" s s Fre s s se e
- » *“ s u LRI B R B )
. -oocn.o--nvo.--oc
- o---;--o--oo----
L RN
. e ----‘-o-oo--l
LI | " s 2w « » * 28 a2
- aw o---ul.------u-
------ LRI R R e A )
*» s v neasn * 5 s 5 un .

=
* 8 s A s s s aeraa s s 028
------ LECRE I A Y LI )
» e LRGN R B PR
--.lnoc!--.;l..--.'li'

._ .
B D2 DI DD F 1 D b GO [0 DO F b bt b S b G0 b b et 03 b DO RO R e

L L I R A e n w
=% A 4 4 4 9w s 4 =9 20
'
" =8 s LI N I R Y . a8
“ % = as s a8 e e s 5w oaan
-+

June 1981




L g Tl e e S . . CASE 'MonEL H a1, 347 ROTARY MOWER 13

o

B T PRI - | - 'WHEELS, AXLE MOUNTING 'AND HEIGHT ADJUSTMENT

. = | 'REF, PART NO, - DESCRIPTION o ~REF'D_
. S o R : i T .1 Nss _ WHEEL mower . (order C19555 wheel and 016’?45 stud)

creses 9
; 2 g 15412 ‘STUD wheel,short -------- --l----:..-c.-- LI TR 1
2 . ' 3 C 17428 - 8STUD - wheel long"""""""‘,'""""'-'""',' 1
. 4 195~ 533 WASHER-]./z""'f"""'"',',""""'_"""","' 2'
R ) 5 c 17430 SPACER . wheel'"""""""“"!"’"“""ff"" 1
.L\ ‘ . 6 192; 21 LOCKWASHER 3/8"""'""""""","""".“" 2 )
- - ' 7 129- 103 ‘NUT - 3/8"NChe""""'J""':?1-3',""1'°""'"',2
8 015618 KNOB, ad;ust""' ----- .-....--..--...r.'-'.._--o.--1
9 C. 15942 PIN - lockmg""' ..... R R R R 1
. ) 10 C 10482 SPRmG"”""""""'"“'""""""""""""1 N
",‘/ . 11 138_‘77 PIN-roll*****servsaassaa L L T B T R 1
g’Eg" - - -_ 12 Ci 16077 . BRACKET hEIghtadJuSt"“---.....--------o-o--‘-':o 1
- 13 138- g2 PIN-I‘O]].3/16"X3/4" ....... R R 1 ,
14 111- 203 BOLT - 5/16" x 1" NC rd, hd, square neck sttt et g
15 192- 20 LOCKWASHER. - 5/16"""""""""'1"""""" 8
Q'lﬁ ‘129_ 102 NUT - 5/16"NChex"" '...-...;._'-....-...--'...-.. 8
17 C 15351 'BRACKET - axle mounting* **+s++vescsecsunsasnsann 3
18 C 15352 "SPACER axle ...--....-........-‘.....".....-... 3 \‘
_ 321- 1571 DECAL TOAS R ..-...--".7......'--..-.-*.---.-.--1
: C' 18711 ' DECAL - height indicator «*v+=scseeaianesnn tmereess ] - ‘
A 70404 DECAL - Caution Spinning Blader * = =+ r == vcvevsiiioeivasy
* e ia '1

c ‘17109 DECAL OPEI Safety A L T »

\ ' ‘ : s ' L Printéd in U.S.A. o - - June 1981 L




P “as °>.‘“““. PEprr T
X H n P
/( 4 - : H »:,\,H
y ! ' —= A
. 2 5 vy ol TRy,
2 . b, /] / -;-- "."'If// J:L":’;”
oy, N | derd

!
ll
£

b Y

E
-

Y

CASE '  MODEL G 81 .SNOWGCASTER

e . B . —:-‘“;. .. B . e

’ =

/MOUNTING. COMPONENTS ' AND .

EF, PART NO,
C* 15375
195-. 549

R
1

2 '

3 132. 306
4 C 10898
5
6
l?
8

C 16248
113-" 209
195- 104

92~ 21 -
29~ 103

L=

10 € 15288
11 C. 10482
12 .C 15278
13 138- 98
14 C 15296
15 C 15329
16 113~ 219
17 C 15343
18 'C 23535

‘19 - C 12074

20 132- 310
21 C_ 153886
22 C 15385
23 111- 108.
24 C 15337
25 192- 19
26  129- 101
27 € 15331
28 .126- 16
29 C 15293
30 C 15330
31 83- 44
32 C 15671

B 17095
B 17098
B 17097
T 16500
83- 56
3 C. 16158
37  111- 349
38  195- 2029
39 131- 178

321- 1571

A. Pm-r°u3/16".x1_1;/4" -l-.f-ouo_-’- -700---00-

’

DRIVE ASSEMBLY

- * ' _DESCRIPTION - o L
RoD,-].ift"-""""‘.'""'""."-""""“"'

WASHER-T/B"ZP--ll.-.--r--..—--.o-l.?--.o~
* PIN - cotter 3/16"::1-3/4”-;--«-5 R L LT

3Pm__safe{yl.--.--_.--..------..‘.---.‘-.-.J:-“.
SPRQCKET-idler-'---b---{--.-‘-------'-'5--‘-‘--.
BOLT ~'3/8" x1-1/2"'NC hex, ZP = +++ s s s s e
‘WASHER -'3/8" ZP M I PRI ey
LOCKWASHER ".3/8" Zp .....‘......‘......“..._‘.
NUT-'S/B"'NC-heK,ZP R R I
BRACKET-mO‘mting --noo--coc-'-o-.--"_‘o'.--'-.
SPR[NG"“""_'"'""'""""._'";"""""-
-PIN_-latch-------,----'-------H'-.--‘-------}-
L]

ARM_idler"-'-ac " . s ---‘oo‘---“-:‘:?-E-‘----a-c
PULLEY.. idler 5" -'7.’,- -‘-.-‘- .. . :‘.'_"' = s e n'u'e naas
BOLT - 3/8" x 2" NC hex ++-eedsdnveenraanaa.
. PULLEY -.idler 4-1/2" «vs sl seitninanraain,
PULLEY - idler 2_1/2n B I R PN
PIN-cléViSI/Z""'""'-°'<'"“""”"."'

. s

*
[
- w

Pm..cotterl/a"lxl_l/4" L T T
FLANGETTE ssssscanen D T N S A
BEARING - includes collar and setserew  « « » « se e
BOLT - 1/4" x 3/4" NC round head, square necke««« » « » »
BEL_T-dI‘iVE"" ................. s e e s s e v eas

LOCKWASHER - 1/4" ZP wu . R R R R
NUT;—l/‘l"NChex,ZPa ........ R

SHAFT‘_‘drive’..-....-..-.--. ---------- RS
KEY ~ 3/16" % 3/4" ievn.. .
PULLEY = 6" v vt st taannionnessannenneneenn
SPROCKET - 18T (includes SetScrew) « « « = s enooosnns

SETSCREW -~ 1/4" x 1/4" NC socket heads = » « » Semrsan
SPRmG—idleraI‘m"°,""-"5'\‘4""7"-""" -

CHAIN - auger. drive, 93 pitches, #35 roller chain USEg™
'y . 1"~ BT7095 ¢hain, 50 links %35~ . - :

R

o L
s E
. ! ‘Iﬂ:
"o P
} K . - lj_q:_i_f_ -
| 15 Y
| Y
: H ) : v
P
4
! A
E
i

.‘.‘..'.1

.....2

DRI

CI..-zl‘v

--‘.--1

sdewa] : )
01.--3 '”
.I;I.'l

o-:oo-l

'.‘1....2

--!-0-2

--i-o.4‘

l-!}.ﬁiz

-.,i..‘,4

"‘4'"1

celiend

cedaeg

---‘;.-1

LI IR ./
)

.. --"-nl

o‘--‘.‘.l L
....'[.21
sawste]

- |
..uﬂl-llll" © o

oy

3.~ 'B17096 chain, 10 links ¥35 - T

2 - 'B17097 chain, 8 links #35 Ce R

1 =, T16500 offset link #35
CHAIN - 50 Links, #35 roller chaifi« + « »«sssaeesos

CHAIN - 10 links, #35 roller chaim » ==« e s v aosoeve.

LINK, - offset, #35 roller chain » =« +» sremesnveens

 CHAIN - 6 links, #35 roller chain »+s++reacsnvesans.

SETSCREW-5/16x3/8”"'""_"""""“"":'
Bmﬂ-idler LRI B B b L L B L R I I R RO N e
BOLT - 3/8 x 2-1/2" NC round head, 5q, neck +«+covsus.

WASHER—'?/IG”---c. -------- L L I B LB N )
NU'_I"-lock3/8”NChex---—-----‘--‘----'-----,--_.
DECAL - "CASE" vt v v v A T .

-
?

A

321' 4199 DECAL-"CAUTION" L R R I T I T T S A,
C 16102 DECAL-BeltInStauation---....‘--........._.a

Printed in U.S.A. S - v

Ll ol el e e = N R T R

- o Y




’ ) = | \=\ A N
g : _ :

CASE MODEL G 81 SNOWCASTER - . 17 -
16 : L : R _
- . ' S : . AUGER AND CHUTE ASSEMBLY
: : : : REF, PART NO, - ' DESCRIPTION ’ : REQ'D
, ‘ . . 1 NSS HOUSING - auger 320 (order C 19818 housing and C 22791 ) a
, L o » ) . Do kltpagelg) ..... St et e e et e aaneen s e senaal
‘ . _ ‘ 2 C 15297 AUGER» s 000 = v e e e s e a e ean treaaaae e eaaan 1
3 C 14421 BEARING - aug'er ----- LR R LI 2 - -
- 4. C 15186 SHAFT - stub, auger mounting « - - - ﬁ\d srTrresstseneas 2 .
5 113~ 205 BOLT - 3/8"x5/8”NChex 2P e s et ae ettt “eqd
, 6 129- 103 - NUT - 3/8" NC hex zp.'. ......... g
a 7 ‘192- 21 © LOCKWASHER - 3/ TZPD .. Jreneee e ees . 9
8 C 15190 BEID » ¢t st en et st st e nsnoeoracensecennnnsenas P
- .9 111- 302 BOLT - 3/8" x 3/4" NC roundl,head square neckssasvevennn, 5
10 195- - 104 WASHER - /16" ZP- v s s s s foannns cerceenaa teeaenessd
11 \C 15248 CHUTE: = » 2o e acacosans desavennsnnnnnnnn e
12 113 1 BOLT - 1/4" x 1/2" NC hex - irveeeeneanes e ceanen 2
" 13 131- 1102 NUT = 10ck 1/4"e « @ v cnre o 0 s it O
: 14 C 14597 DEFLECTOR« v o ¢ o s s ssas et e aae e narene tesaaaan]
15 111-, 340 BOLT-- 3/8" x 3/4" I’ie"fchsg,head short, square neck «+eee.. 2 : :
16 D 33544 WASHER - 25/64" disheds 5 e c'v e s s o vevsennsnneneenn. L2 ‘{
17 C 14569 LEVER-lockmg,deflector---j-----#'-----------------1' L4
18 C " 15334 BRACKET - chute hold dOWn « + s s s e e e vaasnannaas teeans 3
19 111i- 202 BOLT - 5/16" x 3/4" NC round ?he_a.d square neck --------- + e 3
- 20 129- 102 = NUT- 5/16" NC hex, zp......l .......... cvrsaseasaasd -
21 192- 20 .  LOCKWASHER - 5/16" ZP. . . . . PR rereanan L3 . .
22 C 15244 ROD - chute control «. - » e « + » Teerrats s L 1 . -
23 C 152 SPACER - rod, chutecontrol----\-'--------------------1
24 C 15240 BRACKET - control Tod « e o u-.. ".‘ ..................... 1. R
26  195-. 525 WASHER - 3/8" ZP v v v va'annan leenonnnenan e h e 3 |
26 132- 26 PIN - cotter;3/32" x 3/4"...... D O T T .
27 C 14583 JOINT - DlOCK « + v s tenesonnatonenn. eaa. Feaeaenn 1
28 'C 15371 * CRANK ~ chute control « v v v e v o e devsenennnnnanera ....1
29 113- 102 BOLT - 5/16" x 3/4" NC hex head Socketeesenoneniaanl
30, 195- 545 WASHER - 13/16" ...... e e ce . UAR
1
|
| -
|
- | :
. !I
] 'L .
]‘l/ —
- 4
. ) . : . Printed in U.5.A, . . ; . June 1981




18

_ 5 - ! g ?y ' ’
. : ' CASE MODEL G 81 SNOWCASTER

L C22791 AUGER HOUSING KIT
: . (A{iapts C19818 Housing to G81 Snowcaster for Service)

19

o
. 8_ .

REF, PART NO, - ' DESCRIPTiON D ‘ : ;

- 1 113- 20, BOLT - 3/8" X 3/4" ittt it nnrenneseneeesnennnes d
- 2 C 17775 SK]D _----.boo.o’--------c-.o.-n-.-oo--.ao-o.--2
. 3 C 25585 SPRING - COMPIESSION « v v v vvrerennrenonnsnoreneassl
4 195~ 525 WASHER = 3/8"Dlail  cvevvvenesevnnnananconeennaal :
5 C 19821 - SHAFT ASSEMBLY = dliVe . uuvuvvaonnrnoonssenenneasl '
- 6 C 23950 BELT - dIive +u.vinuuvnvsvncnnsocarennsansevreasl
-7 C 19824 PULLEY - 6" 4. iiteissnnnoncensncescsnnnenrenasl -
8  183- 2002 L I =) )
9 C 19714 PLATE - Stub Shaft v uveevvererncnnncenconenernnne 2
» 10 NsS CHAIN - roller, auger drive, 89 pitches N0, 35 .. vuvevesene 1
: B 17095 CHAIN - 50 links (includes connector) ... veseeeveooel .
B 17096- CHAIN - 10 links (includes connector) « . eeeveenseveses 2
B 17097 CHAIN - 6 links (includes cONNEctor) « v o v e v e eusvssnses 3
11 T 16500 I.INK—OffSet ...-.---...--...-......-..._-..--1
SR
) Sy
o - i WY

°\

oy

|
)

-

j

¥
1
H
RN —— YT
i wol 1 n e
1 W im el
PR A >y
1 [ ] LA | -
- 1 1l 1 W — — S s N
P 1 Ui 1 al [V
o urm i L] A
o, | TR ul e p _
G [Tl ] Sl T 4
H o1 TR i S TP _
N R T — -
- : U, B 1 =T
FA LT - -
P - =
- - -
N . -
e ey
B b i
-l - ‘
—— —— o
o — e -
[ty - ~— e S W \
1 ——r W W L '
1 = | ~ al v
v o a -] ~,
vEy x, &
Rt 1 1
.t a RN ] -
P N [ LT WA " >
- ~_ . i R [ - N, -
- . n 1] b AN A Y " L »
. -~ » TR H ot )
* T~ u k\’t\ LY H -
~. u LY RS [} Pl C
A AL TR RIS I Y P gt Ed
~ N L T I g
~ra N [N gl P
-~ LY A5 £ 110 [ E
-~ Y e, ¥ kIl a—
-~ b Y T IR [ -
N o~ jin g - : }
LS ¢ o8 Py R
LR i o -
. AW g
S T WL u
B - rFJ
S 1 -
. e g rd
L
N 3

. C 19818 AUGER HOUSING

E : , Printed in U.S.A. . . " June 1981




20

L

CXaIRkLN =Y

-

N

CASE MODEL GB51 SNOW BLADE

EF. PART NO,

C 15461
Ca 15462
111- . 203
192 20
129- 102

C. 15494 -

C 15495
132- 48
C 15471

- 118< 417
131- 165.
C 15463 °

C 10482
C 15278
138- 98
C 15496
C 15469
C 15497
C 10898
R 15380
138- 92
321~ 1571

"Printed in U.8.A,

" EDGE - cutting

\ SNOW BLADE

, "DESCRIPTION
BLADE ASSEMBLY - 38"

BRACKET - push

PIN - latch

LEE K BRI 3

PIN - roll 3/16 x3/4" .......

DECAL - "CASE" ..

"A e e e oo

.

L R R R T RN R T U

LA R A DL I N BT O R I IR IR

LA A L R R L R R I I I R T S R I,

BOLT - 1/2" x1-1/4" NC hex . ..
NUT - 1/2"NChex ...
BRACKET - mounting

SPRING - compression

LR L I B O I I I I O S T

i A A L I I Y

PIN - roll 3/16" x1-1/4" ..... .o
PIN - bracket pivot « v e v vewcnoe.
SHOE-Skid.ulIl..
ROD-1ift ........
. PIN=-gafety......
. SPRING. - blade extension . .

.
-.....;IIII.
l.II;II.I.-‘

-

-

S 870 8 4 2 e e
s asew * = s

.

-

.

" as s m e

L L LI B B )

* & 4 8 & *r e s e a Bty
L A A L N T I I

----- L A B A N )

.
LA L IR B B R )

)
% 2 50 eSS AL s s

June 1981

REQ'D -

I...-‘--Ilounuoouunl

4 = & & &

-acc-’..nc---.o----.t-‘-llco---o---

BOLT - 5/16"31" NC round head, s
IJOCKW-ASHER- 5/16".-----.--
NUT - 5/16" NC hex ...
PIVOT - blade s e et s ras s e s enneans
PIN - blade pivot. ... ...
PIN - cotter 1/8"x1" v v vnue

-1

QUATE NECK s s cvveocssa.ll
lo--lo

+10
+ 1

= B DS GO GO GO S e e

* % B & & F . ® * ® B 8 =2 & =




22 | .. .. NUMERICAL INDEX

NUMERICAL ll\lDEX ‘ 23 - i
PART PAGE REF. PART " PAGE REF. PART PAGE REF. . '
NO. NO. NO. NO.- . NO.. NO.  NO. - NO.  NO. PART. ' PAGE  REF. PART PAGE. REF. PART - PAGE  REF.
, M - : NO. NO.- NO.- NO. . NO. NO. NO.- NO.  NO. '
A 70176 7 19 c 15358 7 23 c 17083 9 16 _ - , .
A 70176 11 8 c 15361 7 10 c 1Mo 13 128 © 102 7 29 195- 525 mo. 7
A 70280 5 7 [ c - 1531 n. 27 | ¢ anss 9 .2 1% 102 1316 4 195 855 97 25 ' B
A 70280 9 6 c 16366 -+ 5 1n |¢ 17273 11 14 128- 102 - .17 20 195- 525 - I : -
A 70404 5. 1 ¢ . 15368 9 13 C 17274 1 19 128 102 N 5 195. 533 7 42 f - :
A 70404 13 c 15367 5 12 | ¢ 17285 n’ e 12 103 7 7| I1% 53 n 7o |
B 170%6 15 C . 367 9 14 | c 17286 n 0 12 10 704 | 1% 533 13 1 .
B 17098 15 p 18375 15 1 o 17430 13 5 129- 103 - 1 20 195. 549 15 2 N
B 17006 - 19 C 15385 15 2. | ¢ 17781 1 23 12 103 13 7o 19 2029 15 e
B . 17097 - 15 ) cC 15386 15 2 c 17775 19 2 129 103 15 9 195- 2036 5 . 4 . i . : .
B 17097 19 . ¢ C 15411 5 10 C 18135 g 1 129 ' 103 17 G © 195- 2037 .9 10 ' . o o o
o 10482 7 12 c 15412 13 2 c 19734 19 9 131 165 7 15 - 321. 1571 5 . .
¢ 10482 1M1 . 12 c, 15461 21 1 c 19821 19 5 131- 166 . 11 3 321- 1571 13« ' '
C 10482 13 10 C\ 15462 21 2 | ¢ 19824 . 19 7 131- 165 21 11 321- 1571 15
c 10482 15 1 c 15463 217 12 C 23535 15 18 131 178 7 21 | 3. 1571 21
C. T c 16469 21 17 C. 23950 19 e 131 178 7 38 321- 4199 15 0
“c 10822 9 5 c . 18471 21 9 € 24787 5 - g 131- 178 11 3 : |
c 10898 15 4 C 15494 21 6. | C 24797 - 9 g. 181 178 15 39 -
c 10898 21 19° c 15495 27 7 c 25139 7 35 131- 352 1, 18
c 10942 9 4 c 15496 21" 16 c 25695 19 3 131- 1102 17 13
c 12284 11 24 C 15407 21 18~ c 25786 7 3 132 26. 17 26
C 12664 5 C. 15618 7 32 D 33544 17 16 132- 48 7 22
C 12974 15 19 c 15618 13 8 R 15380 21 20 132 46 1 13
c 14421 17 . 3 c 15625 5 14 T 16500 ‘15 34 = 182. 48 21 8 ' o :
c 14569 17 17 C - 15651 7 17 T 16500 19 11 132 - 178 n 9 _ : ‘ .. '
-C 14583 17 27 c 15651 11 11 : ' » :gg g?g }g 23 : :
C' 14597 17 14 C 15661 7 18 ' -
’ C. . 15186 17 4 c 15663 7 a1 | HARDWARE CODE 138- 77 13 11
c 15190 17 8 c 15666 7 2% | ’ 138- 92 7 36 .
C 15240 17 24 c 15671 15 32 <) 44 15 31 138- 92 13 13 :
c 15244 ° 17 22 c 15674 7 16 83 56 15 as - 138 92 21 21 o
C 15248 17 1 c 15676 7 - 33 111- 108 15 23 138- 98 7 13 ' o
C 15272 9 3 c 16677 7. e | 1n- 202 17 T 98 1 29 : ’
c 15277 17 23 C 15677 * 11 1 255 | 11 203 7 27 138 98 15 13 ' '
c 16278 7 11 C 15678 . 5" N YT 203 13° 14 138 98 21, 15 : ’
c 15278 1 .| ¢ 15936 . .5 5 | 111 203 21 . 3 183 2002 19 8
c 15278 15 12 c 15042 7 13 - 9 111 215 5 15 187. 1036 5 13
c. 15278 21 14 c 18077 13 12 111- 302 7 17 g- 187 1036 9 15 -
c 15288 15 10 | C 16084 1 - 1 111- . 330 7 5 192. 6 - 5 3. :
S C . 15293 15 29 c 16102 15 " 111- - 330 11 26 192. 6 ‘9 11 : . ' T
c 15286 . 15 14 c 16158 15 * 36 111- 340 - 17 15 = 192 19 15 25 '
. c 16207 . 17 2 c 16248 15 5 111- 349 15 37 192- 20 5 16
c 15329 15 15 c 16647 "B 6 111- 362 7 4 192- 20 7 28
c 15330 15 30 C 16647 9 8 113- 1 17 12 192 20 13 15 '
c 16331 15 27 C 16711 13 113 20 19 1 192 - 20 17 2 ' s .
C . 15334 17 18 || C 16714 17 43 113- —-102 — -17- 29 192- 20 2 4 - :
c 15337 15 24 c 16714 o 16 113- 205 17 5 . 192 2t -7 6
C- 15339 5 8 c 16719 - 5 18 113 209 15 6 182- 21 7 44 .
c 15343, - 7 .1 c 16719 9 7 113- 219 15 16 192- 21 1 5
c 15343 15 17 c 16719 2 46 113 424 1 30 192- 21 11 2
c 15350 7 25 c 16745 7 34 113- 207 5 2 - 192 21 13 6 ~
- C 15351 7 - 24 c 16745 - 11 15 13- 207 9 12 192- 21. 15 8
c 15351 13 17 C 16745 7 4b 113- 417 21 10 192- 21 17 7
c 15352 7 30 .| ¢ 16761 7. 2 .| 1z 424 . 7 14 195- 103 7 39
c. 15362 13 18 c 16761 7 40 126 _ .16 . 15 28 195 103 11 22
C 15355 7 20 C 16768 7 37 129- 101° 15 26 195 104 s 7 -
. c 15355 1 2 c 17081 9 1 | 1280 102 5 17 195 x4 170,10 1
- . ‘ : > - 195 522 7 }gt | |




MODEL DESIGNATION

. ROTARY MOWER
JaT, K41, L41, M41, N41, P41
SNOWCASTER

J81, K81, L81,-M81, N81. P81, R81

UTILITY BLADE

- GS51, H81, J51

BAGGER

. ) .B96
“Parts Catalog No. D1232

&

5-85-RP-1000-139

-NOTE;: This Parts Catalog replaces the previous Issue C1.’§32
which is obsolate and 'should be discarded.

BAGGER

TRACTOR APPLICATION

™.

107 117 108 18 110 116
. J41, K41, La1, M41, N41, P41 X X X X x| X
J81, K81, L81, M8, N81, P81, R81 X X X X Xl @ x
G§1, H51, J51 X X X X X X
" B . X X X

* Requires Model P41 or later mower

- ALPHABETICAL INDEX
¥
BAGGER SECTION
PAGE
Decals ..................... 39
Entire Parts List.............. 37
MOWER SECTION
PAGE
Decals ..................... . 39
B L P 5-9
K&l ..o e 11-1%
L41, M4, Na1. ..., R 17-21
PAT . 2327
SNOWCASTER SECTION
PAGE
Decals ....ooviriinnnin. .. 39
Entire Parts'List. ............. 29-33
' - UTILITY BLADE SECTION
PAGE
Decals ......... PP 32 -

Entire Parts List.............. 35

NOTE: See grid A2 for -
G41, H41 Rotary Mowers,
G51 Snow Blade,
" GB1 Snow Caster
NOTE: See grid F2 for -
" L47 Rear Discharge Rotary Mowers

GRID

E10
E3

GRID

ET0
c4-C8
C10-C14
D2-D6
D8-D12

- GRID

E10
D14-E4

GRID

E10
E6

\

v




-
-

MODEL J41 ROTARY, MOWER T 5

DECK, BELT AND SPINDLE ASSEMBLY

REF. PART NO. DESCRIPTION - . REQ'D.
1 c 18905 DECK -mower34” ............... e 1
2 [ 17155 SPINDLEASSEMBLY ....................... e, S 2
3 C 15272 WASHER -spring ..................... e 2
4 C 28972 WASHER -spindle ..................... .. ... 4
5 C 2897 BEARING-spindle ................... ... ... 4
6 C 16719 WASHER -special, spindle ............ . ... ..t 2
7 NSS ADAPTER - spindle (use C26542 and C25534) .. .. P 2
8 C 24797 BLADE-17-1/4" .......... ... .. e 2

9 195- ° 2037 WASHER-7/16"x2" 0D ............. ... 2

10 192. 6 LOCKWASHER-&I’B"........................................;~-2

11 13- 207 BOLT-3/8x1"NChex ............................ 2

12 C 17083 BELT - mowerdrive.......... ... 1

Printed in U.S.A. _ } ' - April 1985




. , e : ' o
~ ‘ : ‘ MODEL J47 ROTARY MOWER. - Ll 7
8 ' . - 7 .
’ . WHEELS, AXLE AND IDLERS. C—

REF. PART NO. DESCRIPTION ) ‘ ' REQ'D.

1 C 16745 BOLT -shoulder3/8 ....... e e i i

2 c 16714 BUSHING - idler arm . .. .. e e i 1

3 c 19084 ARM-idler ....... .. ... ... ... ... ... e ST 1
4 195 533 WASHER-1/2" .. ..... ..... 3.,

5 131- 178 NUT -fock 3/8" NChex ..................... ... 1

6 - c 17274 PULLEY-idler ....................... ... i, e -2

7 - 330 BOLT-3/8" x 1-3/4" rd. hd. squareneck ......................... 1

B8 195- 103 WASHER-3/8" ....... ... e 5

9 182- 2 LOCKWASHER-3/8" .................. e e, 4

10 129- 103 NUT-3/8"NChex ......... e e e e e 4

11 C 17761 KEEPER -belt.................0................. .~ e, . 1

- 12 c 18677 SPRING -idlerarm .................... .. ... . e, 1

13 C 18899 AXLE-mower ........................ 1

14 -C 16077 BRACKET - heightadjust .................................. 1

15 111- 203 BOLT-5/16" x 1" rd. hd. squarenieck ...................... e 2

16 129- 102 NUT-B/16" NChex .................. ..o oo e 2

i7 192- 20 LOCKWASHER-5/16" ............ e e e e e e 2

t 18 - 138 @2 PIN - roll 3/16”" x3/4" . ............. . e, 1

. 12 138- 77 PIN-rall ... e, 1

20 c 15618 KNOB - heightadjust .................................... " 1

21 c 10482 SPRING ...... e R R T 1

| 22 C 15942 PIN-locking........................... 1

' 23 - C 26736 WHEEL - mower . ...... R PP PO P 2

24 C 16745 BOLT -shoulder, R.H. .._.......................... 0. ...~ 1

25 C 14966 . BOLT-shoulder, L.H................... e i 1

% 195- 525 WASHER-13/32" ... ... .. 8

i
I
A
Printed in U.S.A. ' April 1985




g : ‘ 7 MODEL J41 ROTARY MOWER ' g
AXLE MOUNTING AND LIFT ASSEMBLY
REF. PART NO. -  DESCRIPTION REQ'D.
; 1 C 19456  ° BRACKET -liftassembly ............. e ceie e ea 1
! 2 C 15278 PIN-lTatch. ... 2
3 C 10432 'SPRING - latch.......... e A eriiaeas 2
.4 138- 2073 PIN -roll 3/16" x 1-1/4" .. ........... ..o e 2
b C° 19088 “J"” BOLT - adjusting ...... e, e, 2
6 131 1100 NUT -lock /2" NChex ... oo e 4
7 - C 10898 PIN-safety.......... i 4
8 195- 529 WASHER-7/16" .. i 2
9 .C . 20006 PIN-Tift.......... ... ... ... . PR A, 1
10 195- 525 WASHER-3/8" ............. e e 1
1 195- 106 WASHER-1/2" ................. e e e 2
12 C 15351 —BRACKET - axle mounting. .. ... i - 3
13____ ——-C—715352 SPACER-axle ....... .. ... 3
P I3 1= 203 BOLT -5/16" x 1" rd. hd. squareneck ............ e, 6
T 156 129- 102 NUT-B/16"NChex ..............ooo o 6
16 192- 20 LOCKWASHER -5/16" ./ ... ... ... ... . 6
17 - 138- 96 PIN-roll 3/16" x 1" ... .,............... L, -1
18 C 16450 PIN-hair. ... 1
19 . C 27231* BRACKET -liftadaptor...........c... ... oo i, 1
20 : 13- 207* BOLT-3/8"-16x1"gradeb....................ooivieininn.. ., 1
| 21 121 g NUT-3/8"-16lock ................. ST 1
|
* Required to mount J41 mower N
on tractors S/N and after; '
108 - 14031940
110 - 14032840 , ,
116 - ali . - o
- |
o ) : 4 .
Printed in U.S.A. : . April 1985




10

MODEL K41 ROTARY MOWER Som
DECK, BELT AND SPINDLE ASSEMBLY |
. } REF. . PARTNO. -  DESCRIPTION : ' REQ'D.
1 C 19457 DECK - mower34” ............... .. e 1
-2 C 17155 SPINDLEASSEMBLY ................... .. e 2
3 C 10942 -+ WASHER-spacer..................................n 2
4 C 28972 WASHER -spindle ........................ e e, 4
5 C 28971 BEARING - spindle ... ... PP IO 4
"8 C - 17083 BELT-drive .................... U U, 1
7 c 25542 ADAPTER - spindle (also requires item 18 if notinstalled) ......... ... 2
8 C 24797 BLADE-17-1/4" . ... . U 2
9 195- 2037 WASHER-7/16".x2"0D ...........cooooe e 2
10 192- 21 LOCKWASHER -3/8" ....................... e 2
11 13- 207 BOLT-3/8x1"NChex ............c..convnvoo e, 2
12 c 17083 BELT -mowerdrive.................................. .. R 1
13 13- 206 BOLT-3/8x3/4"NChex .................................~ 8-
. / 14 192- 21 LOCKWASHER-3/8" .................. .. ... .. SO 8
) ' 15 129- 103 NUT-3/8"NChex ........coooovuuneneo i AP 8
. 16 C - 20009 HOUSING -spindie .............. ... U .2
. 17 c 21519 SPACER -spindle .............. e e 2
; _ .18 . C 28844 . SHIELD-bearing.............. ............... . 2
|
, ]
. 7
&
i
i
i
|
% - .
' Printed in U.S.A. : - - . April 1985

il




MODEL K4i ROTARY MOWER | B
. WHEELS, AXLE AND IDLEHS
REF.  PART NO. DESCRIPTION REQ'D
i 1 " C 16745 BOLT -shoulder3/8" ......... e e 3
2 C- 16714 BUSHING -idlerarm....................... e raaeaa 1
3 c 20016 ARM -idler..... e S A 1
4 195- 533 WASHER- 1/2" ,.... ... e eeeeeeen. A 3
5 13- 1181 NUT - lock 3/8” NC hex ..o 3
6 cC 17274 PULLEY -jdler ... .... e e e e e e 2 -
7 12- 632 "BOLT-3/8"x2"rd. hd. square neck .........oovuuueeneenunnnn. .. 1
8 S C 20017 SPACER-idlerpulley ......7 .. ... .o, e 1
9 192- 21 LOCKWASHER-3/8” . ... :....oiiunnn . e e, 2
10 129- 103 NUT-3/8"NChex ..... e e et L2
11 c 20013 KEEPER -beft.......... e e et 1
12 c 16677 SPRING -idler ... . i i 1
13 C 192 AXLE-MOWer ... ... i 1
14 C 192 BRACKET<heightadjust . ............. ..., 1
15 111- 203 BOLT -5/16™x 1" rd. hd. square neck . .. .. e e 2
16 129- 102 NUT-5/16" NChex ......... N 2
17 192- 20 LOCKWASHER . ............ e e e e e e ea e 2
i8 138- 96 PIN-roll 3796 x 17 ... 2
19 Cc 26736 WHEEL -mower ....................... e 2
20 195- 525 WASHER -13/32x13/16"0.D. .. ........... P 3
21 c 10482 SPRING -jockingpin ..................... et 1
.22 c 20005 PIN -locking.......... Ceeas R R R T T 1
N ‘ j
=7 ’ -
!
g
Printed in U.S.A. ) April 1985




' s, . K
‘ g MODEL K41 ROTARY MOWER = - .
. " o \ ) s o L o B Axl-zf. MOUNTING AND LIFT ASSEMBLY
I | : ©© . REF.  PARTNO. DESCRIPTION ’ | REQ'D.
S-S S . o 1 C 19456 BRACKET - lift assembly .......... IO e e, 1
gg‘g‘\ﬁ e (ﬂl : /@ 2 C 15278 - PIN-latch............... R . 2
o C - ' & 3 C 10482 SPRING - latch.. . ... oo e 2
L S~ .4 138- 2073 PIN-roll 3/16" x 1-1/4" ... ... 2
g ~. A 5 C 19088 “J" BOLT -adjusting ............oveeennarennnninn 2
/ S~ : @ , 6 131- 181 NUT -lock 172 NCheX ..o, e e 4
o ’ ~. : - s e 7 C 10898 PIN-safety.........o..ovieiiiisiiiiee e 3
q N 8 185 529 LWASHER-7/16" ... 2
); 9 'C. 20006 PIN-BFt. .o 1
. ~7 & 10 ©195- 625 WASHER -3/8" . ... i 1
N - i W) 11 195- 106 WASHER-1/27 ... z
& 12 C 18029 BRACKET -saddle .........4 ... 3
: : 13 C 20007 SPACER -axle 1-1/4" ... i e 3
(5) - 14 1Mm- 202 BOLT -5/16" x 3/4" rd. hd. square neck .................. U 4
15 129- 102 NUT-5/16" NChex ...........iceeneunnn.... e, T, * 8
16 192- 20 LOCKWASHERB/16"” ... . . \'eisins i 8
17 a3 320 PIN - cotter 3/16” x3/4" ... ....... ... i L1 o
18 - C 16450 PIN-hait......ccoveeeennnnn.) L e, e 1 }
™. 19 . C 20008 SPACER-axte 1/4" ............. oo lnn S I z
. 20 111- 207 BOLT-5/16" x2" roundheadsq. neck ............ovurvnennnnnn.. 2
3 ,‘ 2 c .27231* BRACKET - lift adaptor. .. ..........ouuivii e 1
_ : ! 22 13-~ 207* BOLT -3/8" - 16X 1grade 5. ........oouriee s 1
] - | 23 131 1181% O NUT-3/87-1810ck .o.vonss oo U 1 §
5) N _ 24 C 25872 1 R s, e .
O : . . 25. C 25871 BOLT - “J7Iift ..ol ] e N ]
, N 26 . 1841, 4 PIN - clevis3/8" .. ............... G e 1, ;
- ( : }—’ % /’-} " i H _—
! | _®
T 1 ’ / C :
“ ' A ! Pl N ~ * Required to mount K41 mower , -
@\.‘ : 8 J - ‘on tractors S/N and after: ;
i SN 108 - 14031940
e | i > 110 - 14032840
, I l o . 116 - all
T A I . | —— ) . [“:\\ \ 4 . : 1 {
=t b A:K'\ \:{3\ ~
$ " | // -y _.—-—-_"::\\\ \\ .
] ! I/ // == 1 t \‘}\ \l
Sl S A \\,alr:y_m SN i i )
S N {771 1, A )
: TN NS A 2 ) g -
AN A7 ‘
* U - P .
| e V4 - 4
_—)‘-"h}fb\ 9‘:}-\7 e , } y .
| Sl //.—-—--\\/\’/ ﬁ“xﬁ' . ’ : e ‘ . g . _,-':
: - % ////-"",/ \ S /y// - ’ " rd . — " ‘\ ' " ’ ‘// /J:‘- .
- \_/ /_//" ﬁ” \\\ ,@ // -
T, e . \..‘_.z/ - o
A d{ﬂ// _ -
z PN . O /
o \\\:}wﬂ O . .
) i |
v.é*’"\y , N .
_ | 4 ° _’r-z:-»"n
: ! Printed in U.S.A. S : . S : © April 1985




16

MODEL L41, M41, N41 ROTARY MOWER : : 7

DECK, BELT AND SPINDLE I-_\SSEMBLY-

REF. PART NO. DESCRIPTION REQ'D. -
1 c 26071 DECK-mower ... ... 1
2 C 26076 SPINDLE-mower ................. . 0o oo 2

3 C 28276~ SPACER-sleeve ...................................0 2
4 C 17666 HOUSING - spindle {also requires [2] AB3279
‘ , S/NEE1122andafter) ................. .. ...... ... . 2
5 C 28971 BEARING-spindle ..................... T 4
6 C 16516 RING - retaining (service part) ..................c........... . 4
7 c 10810 SPACER-bearing ......................... ... ... . o2
8 13- 206 BOLT-3/8-16x3/4" ..................... ... .8
9 192- 21 LOCKWASHER—B/B’:....‘....................‘ ................ 8

10 C 25541 SPACER-washer ................. ... ... ... 2

M C 25544 SHIELD -bearing. ........................ ... ... 2

12 Cc 25542 ADAPTOR-spindle ......................... ... 2

13 C 24797 CBLADE-Z-1/47 2

14 185 2037 WASHER-7/16"x2" ... ... .......... . i 2

15 192- 21, LOCKWASHER-3/8" ...........................o..... " 2

16 113 207 BOLT-3/8"-16x 1" ...« ... i 2

16 - 13- 233  BOLT-3/8"-16x1-3/4"......... e e e e 2

17 C ' 28097 BELT -drive ............. S e e 1

& -
- /

Printed in U.S.A. . o © April 1985




18 ’ MODEL L41. !\fljt N41 ROTARY MOWER 19 )
) WHEELS, AXLE AND IDLERS
) REF. PART Np. DESCRIPTION — - _ E REQ'D.
. 1 C 26736  WHEEL-Qauge ... .....ovoooonoonn e 2
2 C - 16745 BOLT - shoulder......... e et et aearer e, . 2
3 131- 1181 NUT-3/8"lock ..... e et e e e, 2
4 195- 533 WASHER-1/2" ... ... iiiiiiiia 2
5 ‘C 14482 SPRING-tension ............ouoiinnunn 1
6 C 26078 AXLE-mower ............... e, [ 1
7 C 26086 BRACKET - heightadjust ......... ... ... .. ... 0 i .. 1
8 111- 132 .BOLT-5/16" - 18 x 3/4" Lo 14 g T+ L 6_
9 192- 20 LOCKWASHER - 5/16" ... ... e . 6
i 10 129- 102 NUT-5/16"-18hex................... PR et 6
' 11 C 20005 PIN - height adjust .. .......... e e e et eaaaae s 2
12 - c 10482 SPRING - cOmMPression .. ........cuueue i U 2
13 138- 95 PIN =10l 3/ 16" X 17 . e 2
- 14 C 26087 ARMASSEMBLY -idler. . ..........oo e 1
15 Cc 16714 . BUSHING -sleeve .. ...l e, 1
16 C 16745 BOLT-shoulder.................. .. ....... e e ’ 1
17 195- 103 WASHER - 3/8" e e e e e e e e e 2
. 18 131- 1181 NUT -lock 3/8” - 16 ... e i 1
19 C 26090 PULLEY -flat .. ... e 2
20 - 113- 410 BOLT-1/2"-13x1-1/2" . ........ .. . . i . . ... S U 2
- .- : 21 131- 1308 NUT - lock 1/2°"-13 ... e e e e e e 2
A .
'.“; .

:

.

.;’:‘

r
[
I3 | "
|
-
. -, ; S~

: - ” ' © | Printed in U.S.A. ’ ' . April 1985




- BRACKET - {ift adaptor (M41, N1

- D REF.  PARTNO. -
® 1 "C 26093
. , 2 c 26002
’@, 3 C 15278 °
4 C 10482
@{ 5 138 2073
. 6 C 25872
7 C 25871
8 131 1181
9 C 19088
10 131- 1182
1 C 26033
12 195- 533
13 132- 310
14 141- 4
15 C 16450
16 195.. 595
17 C 10821
18 C 10898
19 c 273
20 13- 207*
21 131- 1181+
,
@—j | ’
, t *
OW J e :
@ Gg" ‘ : ‘
- ]
[y ) .
. [ B
. . I
1 ——
, v : -« :ﬁ-\"‘\
¢ H /*‘f::u;} L NN
\‘s ’,"/ /; /’_’ :\}‘:‘\‘n \‘\
N A e i
C - I ?— Gr \vf"c:; r'I;E
. i
l‘;l
e
Printed in U.S.A,
|
|

MODEL L41, M41, N41 ROTARY MOWER .21

. MOUNTING AND LIFT ASSEMBLY -

w

DESCRIPTION - REQ'D.

FRAME - suspension- ............................................
PAD - foot ‘ :

LINK Bp o XA e

....................................................

NUT -lock 3/8"-16hex .............
BOLT - “J"” leveling

PIN-hair. ...

PIN - safety '

...............................

BOLT-3/8"-16x 1 gradeb
NUT - lock 3/8” - 16

==L B S NONAN A RSN NR A -

............................................

Required to mount L41, M41, N41 mower
on tractors S/N and after: ‘
108.- 14031940

110 - 14032840

116 - all

April 1985




R

5
E
. REF. -PART NO.
Y b 28477
2’ C 28481
3 - C 28276
4 C 17668
5 Cc 28971
6 c 16516
7 C 10810
8 113- 206
9 192- 21
10 Cc 25541
11 C 26544
12 C 25542
13 C 28482
14 195- 2037
15 192- 21
16 . 113- 233
17 C 27023
18 131- 931
19 , - C - 28483
Ed
Printed in U.S.A.

/ MODEL P41 ROTARY MOWER

DECK, BELT AND SPINDLE ASSEMBLY

L]

DESCRIPTION

DECK'- mower . ...
SPINDLE - mower .
SPACER - sleeve . ,

BEARING - spindle

...................................
.............................................

............................................

..........................

RING -retaining (service

p'art)

...................................

SPACER - bearing

BOLT-3/8"-16x3/4" . .. ... ... i

LOCKWASHER - 3/8"

..........................................

SPACER - washer

SHIELD - bearing

ADAPTOR - spindle

BLADE - 17-1/4"

..........................................

LOCKWASHER-3/8" .......... FE
BOLT-3/8"-16x1-3/4". . ........... PR [P
BELT - drive e

SWSNNNRRNRN RN &SR NN -

April 1985




MODEL P41 ROTARY MO.WER . 25
»  WHEELS, AXLE AND IDLERS
REF. - PART.NO. DESCRIPTION t - REQ'D
1 c 26736 WHEEL - gauge . ..o e e 2
2 c 16745 BOLT-shoulder...... ... ................. e te e 2
3 13- 1 NUT-3/8"lock .................. et et 2
4 195- b33 WASHER-1/2" ................. et . 2
5 c 14482 SPRING-tension .............. e e 1
8 c 26078 AXLE-MOWET . ..ottt T e e e, 1
7 - C 26086 BRACKET - heightadjust .. ..... ettt e e r e e 1
8 111- 132 BOLT-5/16"-18x3/4"carriage . ...........coveuun... e 6
9 192- 20 LOCKWASHER -5/16" ... .ottt 6
10 129- 102% NUT -5/16" - 1BheX . ..t e et e e e e, 6
11 Cc 20005 PIN-heightadjust . ... ... .cooitee e -2
12 C- 10482 SPRING - cOMPression ... ........ovvuuneenee e 2
13 13 96 PIN -0l 3/ 18" X 17 e b
- 14 C 26087 ARM ASSEMBLY -idler.... e e e e e e an e 1
, 15 C 16714 BUSHING -sleeve ....... et ettt e 1
% @ C 16745 BOLT - shoulder.. ..., e e e 1.
17 195 103 WASHER-3/8" ...... e e e ettt T2
18 131- 1181 NUT-lock 3/8"-16 ..ot i, e 1
o 19 C 26090 PULLEY -flat ...........c.ccoooiinunn . e J 2
- - 20 113 410 BOLT- 172" -13x1-1/2" e e 2
“ 21 131- 1308 NUT -lock 172 - 13 o s e e e 1
I -
1
| {
| -
l P
[ v
. -
i
] -~
| I .
1 - ~
! ] S - ; - =
i I 5 |
| | . I [
! —— i/ prar - ! o |
e ~ a0
P P A L TS i
L s DN g
A N NN p/"/%w‘i/ s h
Il | /7 " \:\ ! S - /,/// Isﬂ
Y e S 2T
{ WS - & e ,/;’/ &
E.i;‘\lii“-ff C’:u.‘/ 4 = ;
R AN P ,f
AY \\‘:1-’ - . - ”;: / -
L ™. £ N s P
\"‘f H -, - I‘E \:\ / _/ ’439” I ~
- e o "R e
& re P
M. ' - = //
% L g 8
i o) .
R Ny, =
R o -\“_\\‘/ . )
\‘1}\\ %/ )“:nllr‘/ .
- ) St Pt 0

1
- 4

e . f
'
i . .
i ' N . )
t -
h a -

Printed in U.S.A. " Aprit 1985




J . | . - "MODEL P41 ROTARY MOWER ) 27
< . MOUNTING AND LIFT ASSEMBLY -
' . .
- REF. PABT NO. = . DESCRIPTION ) REQ’'D.
: 1 Cc 26093 FRAME SSUSPENSION . ... e T. 1
j 2 C 26092 PAD-foot.............................A...... ............... 2
‘ 3 C - 16278 PIN-latch.............. ... ... ... 2
4 C 10482 ‘/SE’RING-compressiqn................................r.‘ ........ 2
5 138- 2073 PIN -roll 3/16" x 1-1/4" .. ............ ... 2
6 C 25872 LINK-ift ..o 1
7 C 25871 BOLT-"J"0ift ................... T 1
N 8 <131 13 NUT-lock 3/8” -16hex .. .. .. S 1°
9 C 19088 BOLT - “J" leveling . . e et it e 2
10 131- 1182 NUT - lock 1/2" - 13 hex ... ... e e e . 4
1 C 26033 - LiNK-adjust ............ ... e 2
12 195- 533 WASHER - 1/2" B 6
13 132- 310 PIN - cotter 1/8" x 1" ..o 2
B} 14 141- 4 PIN -clevis3/8" . ...... .......... O "1
) - 15 C 16450  PIN-hair........ ... IR R 1
16 . 195 525 WASHER-3/8" ... ... ... i 1
17 C. 10821 PIN -clevis1/2". ... ... e et et 2
18 C 10898 PIN -safety”............ e O 4
19 c 27231 BRACKET -liftadaptor............................... . " 1
20 13- 207¢ - BOLT-3/8"-16x1gradeb.............................." ‘ 1
21 L 1
[} o
: * Required to mount mower
' on tractors S/N and after:
| 108 - 14031940
: - 10 - 14032840
l . 116 - all
i
I
]
]
]
1 -
i A
T~ H P ._4"1 ‘}‘} ) .
// :{__\ \\“‘f ’.f:f/ ja _ NS i .
-~ e i“ = ‘\\ :\{ :’ :’I d\f"‘: 5 < JI-E"‘::\ s o
,’, - /’ " ‘__.\\‘t‘ . \‘\\:{\.—_ \:\ . r}a i ;’,/’lii;.
. /A=y T T A
. i !';’ P “\;-\_/y /; i
| " ~ )
e .
~
e 1
- Printed in U.S.A. ' ‘ - April 1985




._
1
W

/ -~
. ‘ . ' % .
! ~ MODEL J81, K81, L31 AND M81 SNOWCASTER 2
AUGER AND CHUTE ASSEMBLY
sREF. . PART NO. . 'DESCRIPTION . o REQ'D. .
1 . NSS .. HOUSING - auger 32" (J81) (order C25183, C24705, C24643, C24640 _ ,
and132-300}........0... ..o, [ e
1 .. C 25183 HOUSING - auger 32 (K, L, M81) .......................... e 1
2 7 C 25206 AUGER - includes items 36, 37 and 38 (M81} ............... e 1
2 c 15297 AUGER-(J, K, LB} .. ..., P ST |
, 3 c 14421 BEARING - auger (J, K, L81T) ... .... e, - 2
f 4 195- 545 WASHER-3/4" (J, K, L81} .. ..., AR . UAR
! .5 13- 206 - BOLT-3/8"NCx3/4"hex .......... S B ‘4 -
.., B 129- 103 - NUT-3/8"NCheX .....oovuiinneeeeaeaennnn, e N
| 7 192- 21 LOCKWASHER-3/87.................. e, e 9
. 8 C 7776~ SKID ............. S r e ettt e e tan e 2
s ’ 9 111- 302 BOLT'-3/8” NC-x3/4" rd. hd. square neck (J81) . .................. -1
RIS 10 1M1- 371 - BOLT-3/8"NCx1'rd.hd. squareneck........... R . 4
, - N c 15248 CHUTE ,............... e e e e ettt L1
12 - 13-, T BOLT-T/4"NCX1/27heX . ooe e e e T2
13 131- 1102 LOCKNUT -1/4"NChex ....... S 2
14 C 16940 -DEFLECTOR ....... e et e ra et 1
- 15 - 340 BOLT -3/8" NCx3/4"rd. hd. squareneck . . .........o.ounonen... 2
r -5 16 c 28263 - WASHER -dished 25/64" x 1" ... ... ..ot : 2-
o i 17 C 22774 "WING NUT - deflectorlock . ... .. e P P e 2 -
Con 18 . C -1834 BRACKET - chuteholddown.......................oouei . 3 .
L - 19 M= 202 BOLT -5/16" NCx3/4" rd. hd. squareneck .. ..................... 2 '
: e 20 129- 102 ‘NUT-5/16"NChex ..... Waeraenn e pemean Ve © 2 ‘.
s 192- 20 LOCKWASHER - 5/16" . ... .. ...t -3 !
.22 c 15244 ROD -chutecontrol {J81).................. et e 1 f
23 c 15277 SPACER -rod, chutecontrol (J81) .......................... T 1 :
24 C 15240 | BRACKET -controlrod (J8T) ......................... i 1
25 195- 525 WASHER-3/8"plain......... ... ... i 8
26 132- 320 PIN-- cotter 3/32" x3/4" (UB1} ..o e 3 ~
27 Cc 14583 JOINT -block (JB1) .. ..o, . 1 /
28 o 16371 CRANK -chutecontrol (JB1) ....... .. ..o, "1 '
29 132- 310 PIN -cotter 1/8" x 17 (K, L, M81) ........oooviin i, 1
.30 c 19734 PLATE-stubshaft (J, K, L81) ...... ... .. ... .. ... ... ... T2 ;
31 c - 17612 "SPRING - compression (J81} ... ... - e 1 '
32 C 24705 CRANK- chute control (K, L, M81) .................civeinernnnnn, 1 -
33 C 24643 ROD -chutecontrol {K, L, M8T) ............. ... v .. 1 .
34 C 24640 COIL-chutecontrol (K, L, MB1) ......... ... o . 1
35 c 25842 HUB-auger (MB1) .......... ... .. ... ....ccccionin.. [P 2
. 38 c 25841 SHAFT -stub (M81) ........ ... ... ... .. ......... e 2 -
37 c 2897 BEARING -auger(M81) .......... e e 2
38 C 25840 SLEEVE - bearing (M81) ........ e U e 2 .
39 195- 522 - WASHER -spacer (MB1} ........... ... 0 ccoviiieere i, UAR ’
<
@ -

Printed in U.S.A. A : ‘ - " April 1985




REF. PART NO. |

1 C
T NSS
2 C
3 195-,
4 C
5 113-
6 129-
7 192-
‘'8 C
9 C
10 111-
1 C
12 13-
13 131-
14 Cc
15 111-
16 . C
17 N
18 . c
19 111-
20 - 129-
21 - 192- -~
22 C
23 Cc
24 S
25 ° 195-
26 C
27 C
28 132-
Printed in U.S.A.

27087

25206
522
25840
207
103

21
17775
28971
371
15248

MODEL N81, P81, AND R81 SNOWCASTER .

" AUGER AND CHUTE ASSEMBLY

R

AUGER - mchdes items 4, 3 and 22 .....................
WASHER-spacer............0.coue i, e
CSLEEVE-bearing........ ... .. . o

BOLT -3/8” NC x 1" hex {use lock tite for installation)
NUT-3/8"NChex ...,

SKID .., IO e feen

CHUTE ...t e

DEFLECTOR ........................................
BOLT - 3/8" NC x 3/4” rd. hd. square neck ...............

WASHER - dished 25/64" x 1" .

HUB - auger (NS‘I) .....................................
COIL-chutecontrol ...................c.c..v.. e ‘.
WASHER-3/8"plain . ............o i ..
ROD -chute control . ... . . e .
CRANK-chutecontrol ........................ P

PIN - cotter1/8" x 1" ..... e e P

.........

WING NUT -deflectorlock ... ... .. e
" BRACKET -chute holddown . ...p......................
BOLT-5/16" NCx 3/4” rd. hd7squareneck . . .. ..........
NUT -5/16" NC hex ...

- 31

- Aprit 1985

SRS DR A NORNNONNN SN SR AN EANN




RN
32 . . . MODEL J81, K81, L81, M81, N81, P81, AND R81 SNOWCASTER 33
‘ MOUNTING COMPQNENTS AND DRIVE ASSEMBLY
REF, 'PART NO. DESCRIPTION ’ ) - REQD.

1 c 16375 ROD - lift (J81, K81, L81, M81)shown . ........................... 1

1 c 27085 ROD-Iift (N8, P81, RB1} . v e 1

' 2 195- 549 WASHER-7/87"2ZP................. et e e e 2
3 132- 332+ PIN-cotter3/32" x1-1/2" oo e 2

4 C 10838 | PIN-safety........oovuiiiine e e 1

. B C 19824 PULLEY-6"(JB1,K81) ..... ... i i, e 1

L C 19731 PULLEY - 6" (L81, M81,N81,P81,R81).................. .o ... .. 1

6 138- 2073 PIN-roll 3716 x 1-1/4 (UB1, K8 ... e ' 1

6 138-. 2040 | PIN -roll 1/4" x 1-1/2" {L81, M81,N81, P81, R81} ............. .. ... 1

7 C 16671 SPRING-idlerarm .. ... 1

8 - 192- 21 LOCKWASHER-3/8"ZP ... ..ot i 3

9 129- 103" NUT-3/8"NChex, ZP . ... e 3

10 C 15288 BRACKET-mounting.............. e 1

1 C 10482 SPRING ... .. e d

12 C 15278 PIN-lateh . oL 2

13 138 2073 . PIN-roll /16" x 1-1/4" ... . . 2

14 C 15296 ARM -idler .. 1

15 C 15328 . PULLEY -idler ........_. e e 1

16 - M3 219 BOLT3/8"x2"NChex ....., el S e 3

-17 C 15343 PULLEY -idler 4-1/2" . . . i 1

18 C 15672 PULLEY -idler2-1/2" ............ [ 1

19 141- 56 PIN -clevis 1/2" ... .... P e 2

20 - 132- 310 PIN-cotter 1/8" x 17 ... . 2

21 C 15386 FLANGETTE-(J8Tand K81} ..................... e, e 4

21 L 28277 FLANGETTE- (L81, MB1, N81,P81,R81) ................. ... e 4

2 C 28871 BEARING -3/4" {L81, M81, N81, P81, R81) ............ ...... . .. .. 2

2 C -~ 15386 BEARING - includes collar and setscrew (J81and K81) ... ... ....... o2

23 - 111- 108 BOLT - 1/4" x 3/4'" NC rd. hd. square neck (JB1, K81} ... ... .. .... -4

23 111- 202 BOLT -5/16" -18 x 3/4" carrlage {La1, M81 NB1, P81, R81) ......... 2

24 - C 23950 BELT -drive”......... ..+ ..., e 1

25 192: 19 LOCKWASHER - 1/4" ZP (J81 K81 oo e 4

25 192- 20 LOCKWASHER - 5/16” {LB1, M81, N81, P81, R8N ... ...l A4

26 129- 101 NUT - 1/4" NC hex, ZP (J81, K81) ......... ... .. e 4

. 2 129 102 NUT-5/16" - 18(L81, MB1, N81, PBT,RB1) ............ ... ... e -4
i 27 C 19821 SHAFT ASSEMBLY - drive (J81, KBH ............................ 1
= 27 C 25186 SHAFT ASSEMBLY - drive (E81, M81, N81, PBT,R81) .............. 1
% B 28 C 18775 CHAIN - auger drive, 82 pitches, #35 rol!er chaln. e i 1
o 1 29 C. 28805 LINK - offset, #35rollerchain. . .........oooevvinn . 2
\ el C 28645 CONNECTOR LINK - #35 . ... i 1
g 30 C 15330 SPROCKET - 18T (includes setscrew) used prior to S/N H30473 ... .. |

L 31, 83- 44 SETSCREW - 1/4"*NC socket head . . ... e e 2

32 - C 15331 SHAFT - drive (used prior to S/NH3M3) .. ..o 1

- 33 126- 16 KEY -3/168” X3/ e 2

34 C 15293 PULLEY - 6" (used prior to S/INH30473) ... .......... et e "

. 35 178- 858 SETSCREW - 5/16" x 3/8" NC socket head cup pomt ............... 1

36 C 29024 COLLAR - locking (L81, M81, N81, P81, R81) ......0......ccvvvn... .2

' 37 13- 102 BOLT - B/16” - 18 X 3/ - 2

2 .
Printedin U.S.A. ' ; ) ' . April 1985
s




MODEL G51, H51 AND J51 UTILITY BLADE ) +35 .
A
UTILITY BLADE

REF. PART NO. DESCRIPTION . . REQ'D.
1 c 15461 BLADE ASSEMBLY -38" .. ... i -1
2 c 15462 EDGE-cutting..... ... ... ... 1
.3 T1- 203 BOLT -5/16” x 1" NC round head, squareneck .................... 10
4 192- 20 LOCKWASHER-5/16" ... ... ... i e 10
5 120- 102 NUT-5/18"NChex .................... e e 10
6 C 15484 PIVOT-blade...... ... 1
7 C 15495 PIN-bladepivot ....... ... .. .. .. i i 1
8- 132- 310 PIN - cotter 1/8 x 1" .o o it 4
9 NSS. BRACKET - push (G51) use 027080 and 027083 .................... 1
9 c 27080 BRACKET - push (H51, J51) shawn ... ... e i iraneaa., o
10 13- 17 BOLT—1!2"x1-1/4"NC hex ........... et 1
, 17 .131- . 165 NUT-1/2"NChex ... ...............0 e 1
12 c 15463 BRACKET - mounting .. ... T 1
13 c 10482 SPRING -compression . ............oooouuiiaenn 3
14 C 16278 PIN-latch. ..o ..o e 3
‘15 138- 99 PIN -roll 3/16” x 1-3/8" ... ..o 3
16 C 15496 PIN -bracketpivot........................ et aiaeae., 1
17 ‘C 15469 SHOE-skid ... 2
18 C 15497 ROD-lift{Gs1) ................ e e e, 1
18 C 27083 PIPE - lift (H51, JG1) shown ..................................... 1
19 C 10898 PIN-safety. .. . ... oo 2
20 c 27779 SPRING - bladeextensmn...............................- ....... 1

-
Printed in U.S.A. ‘ T April 1985 -




.;' i
. P . -
o CeN ' ‘ _ MODEL B9 BAGGER } ) 7
36 ‘ ' : : ' ' |
BAGGER "
REF. PART NO. ~ DESCRIPTION . REQ'D.
1 C 28429 "BRACKET-mounting..................oooiiii 1
- 2 C 28436 - BRACKET - retaining, hopper ................. B aaaay e 2
3 . 113- 207 CBOLT-3/8"Xx 1" cv 4
' 4 113- 102 BOLT-8/16" x3/4" ... ..... ..., P, 7
5 131- - 911 NUT-5/16"flanged .......................... S . 6
6 Cc 28434 FRAME-support................................ ... 1
7 € 24685 COVER-bagger.............. T 1
B Cc 24494 . HINGE-cover ............. . e e v 1
9 151~ 88 " RIVET-3/16"x6/16" ... ... ........ ... 17
10 C 245810 SEAL-chute ........ e e e, e 1
11 Cc 257114 SPRING WASHER -Belleville ................ e e, 4
12 113- 103 BOLT-5/16"-18x1" ... ... ............. ... ... 2
13 195- 521 WASHER-5/16" .................. et 2
14 - 131- 176 NUT-5/16-18lock ....................oo 000 ] 2
15 C 28438 °  HOPPER......... P B 2
16 C 28439 REINFORCEMENT -metal . ....................... ... " 2
17 C 28440 TUBE -retaining ................ T, 2
.18 Cc 28446 BAFFLE-mower ............................ e, 1
19 195- 521 WASHER -5/16" .. .. e e 3
20? Cc 28441 CHUTE-lower ... ................ ... e e e 1
21 Cc 28448 CHUTE-upper.............. ... ... et P I, 1
2 C 29038 CBOOT-mower. ... 1-
_'t; . ,
. Printed in U.S.A. T, April 1985




|
% ' . MOWER, SNOWCASTER, UTILITY BLADE AND BAGGER 339
| .
DECALS
REF. PART NO. DESCRIPTION _ / ) ' - REQ'D.
1 321- 4199 DECAL - “Rotating Auggi‘" (all clastersi ........................... 1
2 C 16102 DECAL -drivebelt{alicasters). . ......... ... ... .0ciiiii e, 1
3 C 27198 DECAL _ "Hi Castn (N81 r PBIH ........ Q".'.‘T":u.q‘,f’ L 1
4 321- 8379 DECAL-“CASE” ............uuuuL. e 1
5 (o 27837 DECAL-"HiCast"(RB1} ... ... ittt [ 1
6 NSS ) DECAL - “CASE” {Use 321-6379) .............. et 1
7 c 27972 - DECAL -stripe (euttalength) ... e, 1
8 C 27973 DECAL - “INGERSOLL .. ..ttt aenn 1
9 321- 6380 DECAL - white tred (M81) ........ et UAR
10 321- 6433 DECAL - cutting height (allmowers) . ... ... ... ... ... ...... 1
11 321- 433 DECAL - “Spinning Blade™ (allmowers) .................. e 1
12 . C 28428 DECAL - “Flying Debris"” (P41, R41, B96) ... ........... ... . vuun.. 1
13 321- 4686 DECAL - “Pinch Points" (all blades) .......... F 1
14 C 27940 DEC AL - 38" (BT . e 1
— 15 321- 4447 DECAL - “Spinning Blade” (B96) ........ ... ... .cccovieeeennnn.. 1
‘ 16 321- 4446 DECAL - “Flying Debris” (B96) ............... P i
SPINNING BLADE . I
- KEEP CLEAR 17 Cc 27201 DECAL - utilityblade (HB1) . .......... et e 1
CONTACT CAN INJURE ! y : Sl -
on FLYING DEBRIS ' SPINNING BLADE
i T DO NOT RS COVER WHLE OPERATMA. SEE OPERATOR'S MANUAL BEFORE i
2 PROPEILY WETAL ATQER AND CHUTE ATTEMPTING TO CLEAR PLUGGED ' DECALS (French)
ATORS MANUAL FOK FURTHER DISCHARGE CHUTE. , .
MITRUCTIONE. . CONTACT WITH BLADE CAN RESULT 1N - - : , - . ‘
- el SERIOUS INJURY. o 321- 4757 DECAL - “Reotating Auger” {allcasters} .. ......................... 1
ROTATING AUGER i 2 321- 4783 DECAL -drive belt{allcasters) .. ... ... .. et iinn, 1
ceer nans Yo BEVERS muRY, 11 321- 4763 DECAL - “Spinning Blade" {all mowers) . R PR R 1
CHUTE WHILE KNOENE |8 AUNNING 15 - 321- 4780 DECAL - Spinning Biade" (B96) ...... e e e 1
18 32- 4761 DECAL - “Flying Debris” (B96) . FREEERRR e ceeen 1
- KEEP HANDS AND FEET )
oretING DEBRIS CLEAR OF THIS AREA
! WITH DISCHARGE CHUTE BLADE TILTS WITH
Ggﬂgs{cnggﬂgg ::Noml.ggs SPRING TRIP ACTION
DEBRIS MAY CAUSE INJUH\.’ PINCH POINTS . . ’ - ' ’
COULD CAUSE : ) |
— PERSONAL INJURY 3 .
pe R - == | .
) ) P . . o °
| . . - : ‘
TRACTOR BRIYE PyLLY ? : E"}g
- ‘\ - ) é
2

Printed in U.S.A. ’ , ‘ April 1985




o ' NUMERICAL INDEX

; NUMERICAL INDEX a1
PART PAGE  RoF-  PART ROJE | RER. PART Ro3E e : PART - PAGE REF.  PART PAGE REF. ~ PART PAGE  REF.
: : _ : ; : NO. NO. NO. NO. NO. NO.  NO. NO.:  NO.
c 1 . 7 21 c . 15494 a5 6 c 19731 3 5 o C 26033 27 N c 28971 11 5 129- 101 33 26
c 1% ] 3 | € | 1008 P 7 | & 1o Ga 30 c 26071 - - 17 11 ¢ 28971 . 17 5 126 102 7 16
C 10482 13 21 C 15496 35 16 C 18821 3 27 C 26076 17 2 |-C 28971 .23 5 129- 102 9 15
c 10482 15 3 T~C 15497 35 18 |.C 19824 33 5 ' c 26078 19 6 C 28971 29 37 129- 102 13 16
C 10482 19 . 12 15618 7 20 C 20005 ° 13 2 . \_/( 26078 25 6 C 28971 31 9 129- 102 15 15
c 10482 21 p c 15671 33 2 s 20005 19 11 : N 26086 - 19 7 c 28972 5 4 129 102 19 10
c 10482 25 12 c! 165677 7 12 C 20005 25 11 Cc - 26086 25 7 C 28972 1|1 4 129- 102 25 10
c 10482 27 4 C - 15677 13 12 c 20006 9 g c 26087 19 14 c 29024 33 36 129- 102 29 20
o . 10182 2 » p 15942 7 22 G 20006 5 9 c 26087 25 14 C 29038 37 22 129- 102 31 20
C 10482 35 13 C 16077 7 14 | cC 20007 15 - 13 C 26090 19 19 129- 102 33 2% - .
c 10810 17 7.1 ¢ 16102 39 2 c 20008 15 19 . C 26090 - 25 19 129- 102 35 5 . -
C' 10810 23 7 C 16450 9 18 c 20009 117 16 C 26092 21 2 129 103 .7 10
c 10821 21 17 c 16450 15 18 C 20Q13 13 . 11 C 26092 27 2 HARDWARE CODE NUMBERS 129- 103 11 15
C 10821 27 174 C 16450 21 15 c 20006 13 3 c 26093 21 S ‘ y 129- 103 13 10
C 10898 9 71| .c 16450 27 15 |- C 20017 13 - 8 c 26093 27 ! 12- 632 13 7 129- 103 - 29 6 .
C 10898 15 7 C 16516 17 6 c 21519 11 17 c 26097 17 17 83- 44 33 31 129 103 3 6 )
c 10898 21 18 c 16516 23 6 C ' 22774 29 17 C 26736 19 111 108 33 23 129- 103 3 9
c 10898 27 18 C 16714 7 2 C 29774 21 17 Cc ' 26736 25 1 11- 202 15 14 131- 165 35 17
c 10898 33 - 4 C 16714 13 9 C 23535 33 18 C 26736 7 23 1- 202 29 19 131- 176 37 14
C 10898 35 19 c 18714 19 15 C 23950 33 24 c 26736 13 19 m-. 202 33 23 131- 178 7 5
¢ 10042 . 11 3 C 16714 2% . 15 C 24494 37 8 4 c 27023 23 17 111- 207 15 20 131- 911 37 &5
C 14421 29 3 C 16719 5 8 C 24610 37 10 "€ 27080 35 9 [ 111 132 19 8 131- 931 23 . 18 °
C 14482 19 5 C 16745 7 1 c 24640 29 34 c 27083 35 18 11- 132 25 8 131- 1100 9 6
o 14482 25 5 C 16745 7 24 C 24640 31 24 C 27085 33 1 111- 202 31 19 131- 1181 9 21
C 14583 29 27 C 16745 . 13 1 c 24643 - 29, 33 C 27087 3 1 in- 203 7 - 15 131- 1181 13 5
c 14966 7 25 c 16745 19 2 C 24643 31 26 c 27198 39 3 111- 203 9 14 131- 181 15 B
c 15240 29 24 c 16745 19 16 C 24685 37 7 C 27201 39 17 111- 203 13 15 |, 181- 1181 1% 23
c 15244 29 2| C 16745 25 2 c 24705 29 32 c 27231 9 19 M- 208 35 3 131- 1181 19 3
.C 15248 29 11 c 16745 25 ng C 24705 31 27 c 27231 15 21 111- 302 .29 9 13- 1181 19 18
c 15248 31 11 c 16940 29 1 C 24797 5 8 c 27231 21 19 1 1Mm- 330 7 7 131- 181 21 8
c 15272 5 3 C 16940 31 4 | C 24797 1 8 ¢ 27231 27 19 m- 340 - 29 15 1 13- 1181 21 21
c 15277 29 23 c 17083 5 12 C 24797 17 13 ¢ 2re 35 20 111- 340 31 15 131- 1181 25 3
C 15278 9 2 C 17083. 11 6 c 25114 37 11 C 27937 39 3 m- a7 - 29 10 131- 1181 25 18
C 15278 15 2 C 17083 1 12 C 25183 29 1 c 27940 39 14 111 371 31 "~ 10 131- 1181 27 '8
C 15278 | 21 3 o 17155 - 5 2 C 25186 33 27 - .C 27972 39 7 113- 1 29 12 131- 1181 27 - 2
C 15278 27 3 C 17155 11 2 C 25206 29 2 . c 27973 39 8 13- 1 31 12 a3 12 21 10
C 15278 33 12 C 17274 7 8 C 25206 31 2 c 28263 29 16 13- 102 33 37 13- 1182 27 10
C 15278 35 14 c 17274 13 6 c 25541 17 10 c 28263 31 16 13- 102 37 4 131- 1102 29 13
c 16288 33 10 C 17612 29 31 c 25541 23 10 C 28276 17 "3 13- 103 37 12 131- 1102 31 13
c 15293 33 q ] C 17666 17 4 C 25542 1 7 C 28276 23 3 13- 206 17 8 131- 1308 19 21
C 15296 33 14 c 17666 23 4 C 25542 _ 17 12 ¢ 28277 - 3 21 113-° 208 23 8 13- 1308 25 21
C 15297 29. 2 c 17761 7 n C 25642 - 23 12 . C 28428 K S P 113- 206 29 5 | 132- 310 21 13
C 15329 33 15 c 17775 29 8 C 25544 11 18 C 28429 37 1 13- 207 5 "1 132- 310 27 13
C 15330 33 " 30 c 17775 31 8 |-C.. 25544 17 11 C 28434 37 6 13- . 207 9 20 132- 310 29 29
o 15331 33 .32 c 18028 . 15 12 C 25544 23 1 C 28436 37 2 113- 207 - 1N 11 132- 310 31 28
o C 15334 29 18. C 18775 233 928 C 95840 29 38 Cc 28438 37 15 113- 207 1N 13 132- 310 33 20
c ool P 8 c 18699 7 3 c 25840 31 4 C 28439 37 16 113- 207 15 22 132- 310 35 8
C 15343 33 17 c 18805 5 1 c 25841 29 36 C - 28440 37 17 13- 207 17 16 132- ° 320 29 2
C 15351 9 12 C 19084 7 3 C 25841 31 22 C 28441 37 20 13- 207 21 20 132- 332 33 3
C 15352 R 13 C 19088 9 5 C 25842 29 35 C 28446 37 18 13- 207 27 . 20 | -138 77 7 19 ’
c 15371 29 /| C 19088 15 5 | C - - 25842 31 23 G 28448 37 21 n3- 207 31 5 | 138 92 7 18
c 15375 33 1 C - 19088 21 9 C 25871 15 25 C 28477 23 1 13- 207 - 37 3 138 96 ] 17
. ¢ 15385 23 22 c - 19088 27 9 c 25871 27 7 c- 28481 23 2 113- 219 33 16 138- 96 13 18
c 15386 3 21 C . 19259 13 14 C 25871 - 27 7 C - 28482 23 13 1 N3 233 . 17 16 138- © 96 19 13
c 15461 35 1 C 19273 13 13 C . 28872~% 15 24 C 28483 23 - 19 13- 2, 23 16 138 a6 25 13
. c 15462 35 2 c 19456 9 1 | C 25872 21 6 C 28645 33 : 113- 410 19 20 138 99 35 15
| C 15463 35 12 C 19458 15 1 c 25872 27 6 C 28805 . 33 29 113- - 410 25 20 138- 320 15 17
c 15469 35 17 C . 19457 11 1 o 26033 21 11 C 28817 B 113- 417 35 10 138- 2040 33 6
| A c 28971 5 5 126- 16 33 33 138- 2073 9 4




F

NUMERICAL INDEX
PART PAGE REF. PART PAGE - REF.  PART PAGE  REF.. - ﬁzﬂqf‘v 4
" NO. NO. NO. NO. NO. NO. NO. NO. NO':
138- 15 4 195- 545 29 4 /
138- 21 5 195- 549 33- 2 _
138- 27 5 195- 2037 5 9
138- 33 6 195- 2037 1 9
138- 33 13 195- 2037 17 14
141- 15 - 26 195 2037 23 14 .
141- 21 14 321- 4199 . 39 1 - .
141- 27 14 . 321- 4381 39 1 [ g
141- 33 19 321- - 4446 37 16 . .
151- 37 9 321- 4447 - 39 15 o
178- 33 3B ] .321- 4886 39 13
192- - 5 10 | 321- 4750 +38 15 ’ .
192- 33 25 321- 4783 39 2 / |
192- 7 17 321- 4757 39 - B
7192 9 . °16 321- 4761 39 - 16
3192 13 17 321- 4763 39 11 . v
"192- 15 16 321- 6379 39 4 :
192- 19 9 321- 6380 39 9 .
192- 25 9 321- 6433 39 10
192- 29, 21 . L ‘
192- 31 21 ~
192- . 33 25 —
192- 35 4
192- 7 9 = .
192- 11 10 -
192- 1 14 . /\
192~ 13 9 5 -
192- 17 9 , .
192- 17", 15 .
192- ¥ g .
192- ~ 15 : _ —
192- 7 -
192- - 31 "7
192- -, 33 8 i
195- c .7 8 o
195- 19 17 AR
195- 25 17 . "
195- g 11 : * . ¢
195- 15 11
195 37 13
195- 37 19 :
195- 29 39 —
195- 31 3 X
195- 7 26 ‘. il S
195 9 .10
195- 13 20
195 15 10 ’ .
" 195 21 16 ; .
195- 27 16 - ,
195- 29 25 !
195- 31 25 — 1 :
195- 9 8 T .
195- ra 4 :
195- 19 4 ' J
195- 1 12 " .
195- 25 4 o
195- 27 12 .
195- 15 8. .
195- 13 4




\ ) .
e
L47 ROTARY MOWER “
. FOR COMPACT TRACTORS )
‘ Parts Catalog 8-2710 o . ‘ . -
. ALPHABETICAL INDEX .
. ' 2.84-RP-1500 .
. . ’ ) . . .
. ‘ ‘ S ’ - ‘ i ; © - PAGE GRID
. ‘ , e - e . CCAXle TN 9 F8
. : ; - ) N 2 Bearings, Spindles ........... 7 F6
, B . Belts..:..... R 5 , F4
. Blades ..................... 7 F6
Decals ..................... 9 F8
, B B . : , . DBCK L 5 F4
> . - ) : ! ‘Frame, Mounting ............ 9 F8 -
: _ ) : ' - + Guardsand Covers........... 5 F4 )
N _ . _ ) ‘ : _* Housing, Spindies ........... 7 F8
. - E LiftLinks ...........coout.. B F4
e . Pulleys . ... ........cca... 7 F6
} Spindles......... e 7 F&
Wheels......... EI w 9 F8 -
i " NOTE: See grid A2 for - o '
G41, H41 Rotary Mowers, ~
i . i , GB1 Snow Blade, » ‘
« e : G81 Snow Caster
. . L
LT o .  NOTE: See grid €2 for -
- . ) J41, K41, L41, M41, N41, P41 Rotary
- Mowers, P
. T ! - JB1, K81, L8171, M81, N81, P81, /
o - o » . . ‘ R81 Snow Casters " '
- . G51, H51, Jb1 Blade .
. . ' ) " B96 Bagger
’ ot N 1 -
- AN . : )
- .
| i " - - d
. A . . . . N » N “ ¢ - .
ATTACHMENT APPLICATION CHART A ’ ;o L . . :
| MOWER TRACTOR g T . | 2
“ L47 . 110 - PIN 14032840 and after . ' - ! ’ 7
116 - All
. _ 7
; f‘j . - )
i -
,é i
* ¢ = |
,‘5’ [ - | i
. 2 . |
[l = I
,%;ﬂr‘t% &ﬁ, !




/ ) .
4 . DECK.DRIVE ) - - . : MODEL L47 ROTARY MOWER 5
PULLEY . » ) .
DECK, BELTS AND COVERS \
- REF. PART NO. DESCRIPTION REQ'D
! 1 C 27091 COVER -deckbelt ... .. ... ... .. .. . . . e 1
A 2 187- 1036 SCREW - 1/4”-20x 1/2” self tapping . ... ... .ooooo T 10 : )
) 3 c 27092 GUARD -deckbelt... ... ... . ... .. ... B 1
. p 4 187- 1328 SCREW - No. 8- 18 x 3/8" selftapplng ............................. 2
S 5 C 22707 BELT -deck' ... ... ... . 1
; "6 C 27120 BELT -drive. . ... .o 1
. ’ ' SR ALl ey IO F—0 7 C 2709 DEFLECTOR ................... ... e e 1
- . 8 111- 101 BOLT-1/4"-20x5/8" carriage ...... ..\ . o'ooe 5
) ’ 9' 182- © 19 LOCKWASHER - 174" . ., 5
10 129- 101 NUT -1/ 5
11 C 27094 . PAD -footrest R.H. ishown} .................................... 1
11 C, 27085 PAD - footrest L.H. e 1
12 C 27098 DECK - mower ... .. .. e 1
13 C 15560 BRACKET -axlepivot . ... ... ... ... . . .. . . . . ... 1 .
14 111- 371 BOLT-3/8"-16x 1" carriage . -............ ... S 2
15 192- 21 LOCKWASHER -3/8" ... ... ... . i 2 .
, 16 129- 103 NUT -3/87 o e 2
17 C 25408 BRACKET - heightadjust . .. ... . ... ... . ... .. .- 1
18 111- 132 BOLT -5/16” -18x3/4" carriage .. ... .. .. .. . ..o 2
19 193- 29 LOCK WASHER -5/16" . .. . .. ... . e 2
20 129- 102 NUT-5/118" ... . . .. R 2
21 C 27096 LINK -tft ... L 2
22 195 533 WASHER - 1/2" e 4
' , 23 C 10821 PIN clevis.... .. ... . U o 4
24 132 310 PIN - cotter‘I’B it el 2
25 C 10838  PIN-safety .. ... .. .. . . 2
®\ ' %W :
- | h||
i ~ \'. - ! .
S AR () el
T -~ ¥ :u <
~. - :
i
. . Printed ip U.S.A. : February 1984




REF. PART NO

1- C 17666
2 A 70280
3 A 70282
4 C 25543
5 126- 19
6 C 15763
7 C 15604
8 C 27113
9 113- 205
10 192- 21
11 C 10810
12 c 21581
13 131- 1331
14 113- 206
15 C 15615
16 C 12251
17 C 27108
18 111- 371
19 195- 105
20 C- 14768
21 195- . 525
22 131 1181
23 C 14482
24 C 16516
25 11 366
26 C 25541
27 C 24321
28 C 27109
29 C 16714
30 C 16745
31 195- 103
32 C. 26080
33 113- - 410
34 131- 1308

Printed in J.S.A.,

L

MODEL L47 ROTARY MOWER

PULLEYS, BLADES AND SPINDLES

DESCRIPTION . REQ'D

HOUSING - mower spindle (also requires (2} C16516 retainers) . .. .. .. ...
BEARING - spindle ... ............. e
WASHER -bearingseal ........... ... ... ... . ...
SHIELD -bearing ............. ... ... .. ... . ... .. e

SPINDLE-outboard _....... ... . ... . ... ... . ... .. .. e
SPINDLE-center. ...... ... ... .. . ...
BLADE-15-1/2"

LOCKWASHER -3/8" ... ... . . [
SPACER-bearing ........ .. .. ... .. .
PULLEY -spindle . ... ... . e e e e
NUT -jamlock 374" NFhex ......... ... ... .. .. i i .
BOLT-3/8"x3/4" NChex..._....... ... ... i . PO ' 1
PULLEY -drive .. . ....... e e e
PULLEY -deckidler ... ... . . .. . .. . . ...
BRACKERT -idler . ............ .. . e
BOLT -3/8" x 1" carriage, shortneck .............. .. .. I e
WASHER - 1/27ZP ... .. e
SPACER -udler bracket ........... ... L

—_

_s_;—LM_nt._l_l—lm—\.m—lmf\-‘—l—‘—*-—*—‘—‘Nwmwwcﬁw—'thwmw

SPRING -idler, deck belt . ... .. .. ... ... . ... ... e
RING -retainer ..... ... ... .. .. . .. .

IDLER ARM ASSEMBLY .. ... .. e e S

BUSHING -sleeve .. . ... _...._. e
BOLT -shoulder ..... ... ... . Ce e e AU
WASHER -3/8" ... . e e G
PULLEY -idler, drivebelt. ... . .. .. . ... ... e e
BOLT - 1727 - 13 0-1/27 L
NUT-1/2"-13%ock.. ..... ....... N, e

February 1984




y

. MODEL: £L47 ROTARY MQWER ' 9
AXLE AND MOUNTING BRACKETS ’
REF. PART NO. DESCRIPTION REQD
1 C 10821 PIN=clevis. ... .. .. ... i A, 2
2 C 10898 PIN -safety . ... 4
.3 195- 533 WASHER - 172" 4
: 4 C 26736 WHEEL -gauge .......... e 2 o
5 C 16745 BOLT - ShOulder ... .o 2 .
; 6 131- 1181 CONUT-3/B - 16100k . .o 2
' 7 C 27106 AXLE-Tear . 1
8 C 14932 . BRACKET -axlemounting ........... ... .. 0 . . . . . . . .. ... .. . 1
] RARE 101 BOLT - 1/4" 20x3/4 " eartiage .. .. ... oo 2
10 192- 19 LOCK WASHER - 1/4" ... .. 2 .
N 129- 101 NUT - 174" 20 o e 2
12 c 20005 PIN-retaining ... ... ... 1
13 c 10482 SPRING . 2
14 138- 96 PIN-roll 3416 x 1" ............ e e e, 1 -
15 c 27115 FRAME-mounting . ...........c. .0 1
16 C 15278 P[N-retaining.............................f; ..................... 2
17 138- ° 99 PIN-roll 3736 % 1-3/8"" .. 2
. 18" ' C 27118 BRACKET - suspension adjust B.H. (shown) ...... .. e 1
8 C 27119 BRACKET -suspensionadjust LLH. .. ... ... ... . ... .. . . . . . . . ... .. ... 1
C 19088 BOLT - "J”, suspensionadjust. . ... ... ... .. .. .. .. .. ... 2
1 1182 NUT-1/2"-13leck.............. ... e e 4
’ 1- 517 BOLT -1/2" - 13x 1" carriage . ... .. . i 2
1 1308 NUT-1/273lock ... .. L2
- .
I
DECALS - :
T C 26090  ~DECAL-drive belt (ENGLISH)shown ... ... .0 ... .. . 1
12 C 12519 DECAL “""No Step” (ENGLISHYshown ....._... ... ... ... ...... .. 1
2 321- 47286 DECAL - "No Step” (FRENCH} ... ... .. . ... . ... ... . 1 ]
* 3 - 321- 8210 DECAL - cutting height (ENGUISH) shown'. .. ............... ... ... 1.
s 3 321- 4698 DECAL - cutting-height {(FRENCHY .. ... ... .. . ... .. ... ... 1
i 4 321- 4381 DECAL - "Spinning Blade” {(ENGLISH)shown ... ... .. .. ... . ..., 1
4 321- 4763 DECAL - "Spinning Blade (FRENCH) ........... ... ... . . .. ... ... .. 1
. SPINNING BLADE _ _ L 5 . 321 4974 DECAL - “Flying Debris” {ENGLISH) shown ... .. .. . 1
KEEP CLEAR : . o - o HEgr el ] 321. 6642 DECAL - “Flying Debri?" {FRENCH) ... ... .. . . ... ... ... 1 '
CONTACT CAN INJURE o i PULLEY a:;:giezaﬁ';u’x’ﬁg:h“ _5“._,5‘ i i
, {2 g g e
’ ‘ o | tawmmoesenue |~
Py g RoTatepiehenatsnuany |
= FLYING DEBRIS . <
. OPERATE MOWER ONLY @ L= r2roun '
WITH CHUTE EXTENSION
OR GRASS CATCHER _
" Printed in U.S.A, February 1984

¥




NUMERICAL INDEX

10
PART PAGE REF. PART PAGE REF. PART PAGE REF.
g NO. NO. NO. 'NO. NO. NO. NO. NO. NO.
A 70280 7 21 111 371 7 18 .
A 70282 7 - 3] 111 517 g .21
C 10482 9 13| 113" 208 7 9 .
C 10810 7 T 13- 206 7 14
* C 10821 5 23 | 13- 410 7 33
C 10821 9" 1| 126 19 7 5
C 10898 - 5 25 | 129 101 5 10
C 10898 .9 S 2| 129 101 9. n
C 12251 7 16 | 128- 102 5 20 ,
c 12519 9 2| 120 103 5 16
C 14482 7 23| 131- 1181 7 22
c 14768 7 20| 131- 1181 9 6 '
C 14932 9 8| 131 1182 9 20
C 15278 g 16 | 131-. 1308 7 34
C 16560 5 13 | 131- 1308 9 22
. C 15604 7 71 131- 1331 7 13
- C 15615 7 15 | 132 310 5 24
o 15763 7 6 | 138 96 9 14 .
. C 16516 7 24 | 138 99 9 17
c 16714 7 29 | 187- 1036 5 2
C 16745 7. 30 | 187 1328 "5 4
C 16745 9 5 | 192- 19 5 9
C 17666 7 1| 192- 19 9 10
C . 19088 9 19 | 192 21 5 15
C 20005 9 12 | 192 21 7 10
C 21581 7- 12 | 193- 29 5 19
.C 27707 5 5| 195 103 7 31 .
C 24321 7 27 | 195 105 7 19
C 25408 5 17 | 195 '625 7 21
C 25541 7 26 |- 195- 533 5 22
C 25543 7 4 | 195 533 9 3
C 26090 7 32 | 321- 4381 9 4
C 26090 9 1| 321+ 4698 9. 3 ) ‘
C 26736 9 4 | 321- 4726 9 2
C 27091 5 1| 321 4763 9 4
C 27092 5 3| 321- 4974 9 B
C 27093 5 7 [ 321. 6210 9 3"
C 27094 5 11 | 321- 6642 9 5
C 27095 5. 1
C - 2709 5 21
C 27098 5 12
C 27106 9 7
. C 27108 7 17 -
C 27109 7 28 o
C 27113 7 8 .
C 27115 9 15
C 27118 9 18
c . 2719 9 18
C 27120 5 ‘6 '
HARDWARE CODE NUMBERS
111- 101 5 8
11- 101 9 9
M- - 132 5 18
P 366 7 25 )
111- 871 5 14




